Motoculteur YK 882
Fabrication YANMAR

YK 882 : 1860210

Catalogue piéces de rechange
Catalogue n® 79100340-01
4 Edition 03/1998

Référence constructeur : YK 682 / YK 882

PUISSANCE VERTE
1, rue de I'Industrie BP 9 68173 RIXHEIM Cedex
Tél: 0389 645151 Fax: 0389641015
Email : courrier@puissance-verte.fr
Internet : www.puissance-verte.fr




WWWPlanDeGraissage.ORG



YOUR PARTS ORDERING

When placing your parts order with us, Please contact us upon confirming the Model, Part No,

Description and Q'ty of the parts you want o order by this parts catalog.

First look for theillustration of the part you want. Then you can find out the necessary informations

by tracing the illustration No., as each iliustration corresponds 1o the parts list on the following page.
2. All parts the ilustrations of which are not numbered shall not be sold separately.

3. You are asked to prapare parts, especially consumable parts in the demand season earlier, as
orders will come with a rush in this season.

4. Pans other than those due to misshipping on your part shall not be aliowed to returned in
principle.

5. Please surely use YANMAR Genuine Parts in any YANMAR product.
(Use of similar goods (parts)on the market causes earlier damage or worsening of performance.)

HOW TO READ THIS PARTS CATALOG

In the case where a Ref. No. given in the list does not agree with the corresponding Sketch
No. in iliustration (no suffix number as shown below), an illustration for such a New Part has been
omitted only in the case of a parts change for which Interchangeability Symbol N, R or K is given,

[Example} Sketch No, in Ref. No.
lllustration in List

1 1 (Before the change)
.

(After the change)

7. Indication and meaning of level

Level
L RREIR XTI T A number of dots indicated is called the level which refers to the assembly-
component relation of an assembly part.
(" - "refers to an assembly part)
s verensreererenenes Refers to a component included in an assembly part indicated by one dot (+).
R T ERRIERTIN Refers 1o a component ncluded in a complete part indicated by two dots {++).

(It indicates a sub-componet of pertinent assembly part indicated by one
dot (-})
8. Indication and meaning of interchangeability symbof
{Given under the column *] " next to the quantity column in the list)
in the case where a parts change took place, one of the following interchangeability symbols is
indicated for that part:

Symbol Interchangeability Contents note
N New :)e(; Oid New Part s nterchangeable for Old Part but not nterchangeable conversaly.
P New - o0 Same as symbol N but supply of Old Part s suspended and New Part is
—r— sold in the future.
o} New _>._e(_’_ Oid New Part 5 not nterchangeable for Oid Part but nterchangeable conversely,
R New :g: Oid New Part is interchangeable for Old Part and vice versa.
S New ¢ [o]"] New Part is not interchangeable for Oid Part and vice versa,
——
Part newly added.
z Part discontinued.
F Not interchangeable by single part but interchangeable by set of the related
parts.
K Changed only in quantity used.

12

Remarks «oreeereerees {column “R" given at the right end of the list)
9-1) A numerical or alphabetic character (symbol) may be indicated under the column “R™
9-2) A comment {remarks) for a part in question is given at the lower part of the list, following
a symbol identical 1o the aftermentioned symbol when a symbol is indicated under the column “R"
Virtual No. in iliustration
A Sketch No. in ilustration containing an encircled numeral indicates other related Group No.
|Example] e Group No. 3
-1 indicated.
L—— Ref. No. 1

Change Effective Machine No.
When a part is changed, a Change Effective Machine No, of such a model for which a New Pan
is applied is indicated as follows:
{Example] Mode! columns A ~ F

(Model indication is given in two kinds, namely, 4-model and 6-model indications.)

correspond 1o A ~ F in front of Change Effective Machine No..

4-model Indication 6-model Indication
(A} = (A) = )=
(8) = (B) = (E)=
(C) = €)= (F)=
)=
{Example] A=F610001 B~ F612001

Model column A indicates that a pars change is put into effect from Machine No. 610001
and on, And moreover Model column B indicates that a parts change is put into effect from
Machine No. 612001 and on.

[Classification]

Engine No.

Machine Body No. indicated.

Rotary Unit No,

Additional Group No, found in the Revised Edition

Kindly understand that a Group No. other than consecutive numbers has been entered in the case

where the corresponding Group is added within the pertinent Section.

{Example}
Section
BODY SECTION
Group No. Group mane
46. ENGINE FIXTURE & BATTERY
47. FRAME & HYDRAULIC PUMP
48. BEVEL GEAR CASE
49. TRANSM. CASE & RUNNING CLUTCH
50. CONTROL LEVERS
51. CRAWLER
64. ENGINE FIXTURE & BATTERY (Group added for the YSR1300-N}
™5 CONTROL LEVERS ' (Group added for the YSR1300-N)
SNOW REMOVAL SECTION I
52. CHUTE

53, SNOW REMOVAL FRAME & BLOWER
Additional Groups are indicated.

Owing to the improvement of YANMAR Product involved or its parts, the contents of this
Parts Catalog may be altered without prior notice to you.




SPECIFICATIONS

~ Model YK6E82 YKss2 Note
Model YANMAR GA180 YANMAR GA220
Type OHV, 4 cycle-gasoline g:‘;/d :vgf\'gr
Bore X stroke (mm) 1 —68X48 1 —70X56
Displacement (ce) 174 215
Engine Ignition system TIC %}S‘ig“:ansistor
Output{max.) (ps/rpim) 6.2 / 4000 8.0/ 4000 ontrol system
Oil capacity (2) 0.6 1.0
Air cleaner Oil bath
Fuel tank capa. (2) 4.3
Overall length (nm) 1620 ] 1670
Dimension | Overall width (mm) 630
_ Overall height (mm) 790 (from axle center)
Weight (dry) w/o tires (k) 65 | 75
Speeds F6, R2
j::::g System Main shift Sliding gear
Sub. shift Sliding gear
1 st (rpm) 10.2
2nd (rpm) 15.9
Forward 3rd (rpm) 30.9
Axle speed 4th {rpm) 48.1
(at rated
engine 5th (rpm) 76.2
speed) 6 th (rpm) 118.3
Reverse 1st (rpm) 12.6
speed 2nd (rpm) 19.5
Shape of axle (mm) Hexagon (face to face 26)
Main clutch Deadman lever Sﬁ'é;]ensm“
Side clutch Yes
Adjusting area | Horizontal Yes
of handie Vertical Yos WR Randie
Hitch-size (front, rear) (mm) 95
PTO Speed {rpm) 700
shafi Shape of shaft (mm) ¢ 20 (with key)
Transmission oil capacity (2) 2.8
Applicable | Tire size 6.00—12
max. tire & | Wheel weight (kg) 40X 2 pes.
weight ™ ~nt weight (kg) 20

NOTE/: Given'...scifications_may be altered for improvement, etc. without prior notice.




!

PAINTING COLOR

SECTION | PAINTING COLOR | COLOR SPRAY MAIN PARTS ree
Main body YANMARRed | |TOR-9 0 Handle frame CMP 50
Main body | YANMAR White Handle CMP 14
Main body | YANMAR Plain siver M2 Engine frame CMP 19

Please surely use YANPIAR Genuine color spray any
YAMNPAR agricultural machines.

Given painting color may be altered for improvement, etc.
without prior notice.



CONTENTS

YOUR PARTS ORDERING

SPECIFICATIONS +rveverrrienerrrinneneecislinrniin P,

PAINTING COLOR c+eretrrreernrrvrnrmirrirnrirmariosieririerasiemne,

..........................................

ENGINE UN
GROUP NO.
1.

W o =1 O W W W N

ENGINE UNIT(GA220E-SKA)

L.

w oo =~ O U e W DN

PULLEY & TENSION SECTION

1.
2.

TRANSMISSION UNIT e e e

-~ W > W

IT(GA180E-SKA) e

GROUP NAME
CYLINDER BLOCK
CYLINDER HEAD & BONNET
LABEL
AIR CLEANER & HMUFFLER
CRANKSHAFT, PISTON & CAMSHAFT
FUEL OIL TANK & FUEL OIL LINE
CARBURETOR
GOVERNOR & CONTROL DEVICE
FLY.MAGNET & STARTING DEVICE

CYLINDER BLOCK

CYLINDER HEAD & BONNET

LABEL

AIR CLEANER & HUFFLER
CRANKSHAFT,PISTON & CAMSHAFT
FLY.MAGNET & STARTING DEVICE
FUEL OIL TANK & FUEL OIL LINE
CARBURETOR

GOVERNOR & CONTROL DEVICE

ENGINE MOUNTING & PULLEY
MAIN PULLEY & TENSION

TRANSMISSION CASE

MAIN & COUNTER SHAFTS

BRAKE SHAFT & REDUCTION SHAFT
AXLE

HATN & SUR-"CHANGES

.......

.......

ettt «... 1D09
S 1



GROUP NO, GROUP NAME

8. SIDE CLUTCH  eeeeascoossonoasans 1011

WHEEL SECTION et e n e 1012
9. FENDER  eseesecscesennanne 1013

20. TIRE(ADDITIONAL ITEM) vevvvvvmneenosenens 1014
HANDLE SECTION  eeeeevensvaneneonnoneencs 1015
10. HANDLE COLUMN(MOVE-ROUND) ¢ o veooreoanansneen 1016

11. HANDLE e e s 1€01

12. TRAVELING CONTROL LEVER ~ +ccvvonmrennovaconss 1E02
ENGINE FRAME SECTION v eeeveenns oo naoonooocens 1E03
13. ENGINE FRAME & HITCH e ivavvronnansenn 1€04

14. BELT COVER  eereeveesonsonanonn 1€05

15. BONNET e 1E06
LABELS & ACCESSORIES SECTION v v v v v e v ovevmvnnnasnooeenss 1E07
16. ELECTRICAL PARTS  ceies s ca e onan 1E08

17. LABELS e e e s s s no 1€09

18. TOOLS  easiesesetas s 1€10

19. ACCESSORIES(ADDITIONAL ITEM)  « oo oo mvcoeoovosnnn 1E11

91. LABEL (SAFETY (ADDNL.ITEM) « ot v ovanavonon 1E12

PARTS INDEX s 1 1)



1.

CYLINDER BLOCK

(REMARKS)"EFFECTIVE MACHINE NO.'" OF

|
|

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.9.

N0T0731

98.03.18

| 1BO3 | 1. CYLINDER BLOCK
| (1B02)§ (A)=GA1BOE-SKA (D)=
A + (B)= ()=
NPC-2437 = (F)=
REF. LEV. O  PART NO. DESCRIPTION Qr'Ty 1 P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 760698-01560 BLOCK ASSY, CYLINDER 1 1
4 .- 22312-080120  PARALLEL PIN 8X12 2 10
5 - 160690-02220  OIL SEAL TC25416 1 1
6 .- 24101-062050  BALL BEARING 1 1
7 - 160610-01690  PLUG, DRAIN 2 1
8 . 104200~59170  GASKET 12 2 5
9 . 160698-01330  GASKET, CYL. HEAD 1 1
10 - 760690-01500  COVER ASSY, SIDE 3 1
12 . 160610-01690  PLUG, DRAIN 1 3
13 .. 104200-59170  GASKET 12 1 5
14 .. 24101-062050  BALL BEARING 3 1
15 e 160690-02220 OIL SEAL TC25416 1 1
16 .- 24101-062050  BALL BEARING 1 1
18 . 160710-01760  CAP, W/LUB.OIL GAUGE 1 1
20 . 24311-000180  O-RING 1A P=18.0 1 10
21 . 160610-04201  BOLT M 8X 53 4 1
22 . 26476-060252 BOLT M 6X 25,TAPPING 8 10
23 . 160110~-01870  PLUG, RUBBER W/SCREW 1 1
————————————— REMARKS +
(F19) TOYS7™ YO 9% N I9EINO.S / | (REMARKS)"EFFECTIVE MACHINE NO." OF

FELAINND 4 IVOFF AL

] ENGINE IS INDICATED ON THE
i ENGINE LABEL WHICH IS SHOWN
I IN-FIG.Y.

NO70731



2.

CYLINDER HEAD & BONNET

| C(REMARKS)""EFFECTIVE MACHINE NO." OF

HO70732

|l

|
|

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.9.

et + 98.03.18
| 1804 | 2. CYLINDER HEAD & BONNET
[ ¢1802) | (AY=GA180E-SKA (D)=
PR + (B)= (E)=
NPC=2437 Cr= (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. - CA) (B) (C)> (D) (E) (F)
1 . 160692-04310 BOLT M6X143 2 1
2 . 160690-11010 HEAD ASSY, CYLINDER 1 1
6 . 160690-11100  VALVE, INTAKE 1 1
7 . 160690-11110 VALVE, EXHAUST 1 1
8 . 160690-11120 SPRING, VALVE 2 1
9 . 160690-11180 RETAINER, SPRING 2 1
10 . 160690~11200 ARM, ROCKER 2 1
11 . 160690~-11220 PIVOT, ROCKER ARM 2 1
12 . 160690-11270 BOLT 2 1
I 12- 1 . 160690-11271 BOLT 2 N 1
(A=E09751 )
13 . 160690~11280  NUT M6X 0.5 2 1
14 . 160690~11290 PLATE, GUIDE 1 1
15 - 26216~-080182 STUD M 8X 18 PLATED 2 10
16 . 160690-11300  BONNET 1 1
17 - 160690-11310 GASKET, BONNET 1 1
18 - 26106~-060202 BOLT M 6X 20 PLATED 1 10
19 - 26106-060352 BOLT M 6X 35 PLATED 2 10
20 . 160690-03050 BREATHER 1 1
21 . 160820~03180 PIPE, BREATHER 1 1

................ REMARKS
(F19) TOINDIN NULINSE

N 29EINO.9

| CREMARKS)"EFFECTIVE MACHINE NO.'" OF

FATAINND

JOONOFFRAL

{ ENGINE IS INDICATED ON THE
{ ENGINE LABEL WHICH IS SHOWN
| IN FIG.9.

NO70732



e e + 98.03.18
% . LABEL | 1805 | % . LABEL
| ¢(1802) | (A)=GAT180E-SKA (D)=
o + B)= (E)=
NPC-2437 )= (F)=
2 REF. LEV. PART NO. DESCRIPTION QrTY 1 P/UA R
NO. (A) (B) (C) (D) CE) (F)
2 N 160798-07100  LABEL, FINGER START 1 1
4 . 160708-07260  MARK,CAUTION 1 1
& ". 5 . 160602-07370  LABEL, AIR CLEANER 1 1
6 . 160692-07370 LABEL, AIR CLEANER 1 W 1
FINGERSTART (A=EQ4565 )
7 . 160698-07350  LABEL 1 W o1
(o]
YANMAR (A=EQ4565 )
5
el
7
b Manutertone Filtro Aria
C . |ERECBERRL. -
x e
., |CHECKENGNE OL BEFORE OPERATING. . —
i I H.__—— ==
NOT0733
| (REMARKS)"EFFECTIVE MACHINE NO." OF
| ENGINE IS INDICATED ON THE
] ENGINE LABEL WHICH IS SHOWN
{ IN FIG.9.

———————————————— REMARKS +
i

(F1%9) SN2 DNULINOF 1\ J9EINO.9 / | (REMARKS)"EFFECTIVE MACHINE NO.' OF

£30AMNND J IN0%T A, | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN-FIG.9.

«««««««« 2 NO70733




e + 98.03.18

4 . MR CLEANER & MUFFLER | 1B06 | 4 . MR CLEANER & MUFFLER
[¢1802) | (A)=GA1BOE~SKA (D)=
PO + |)= (E)=
NPC-2437 ()= (F)=
REF. LEV. O  PART NO. DESCRIPTION Qr'TY I P/UA R
NO. (A) (B) (C) (P) (E) (F)
1 . 160690-12261 SPACER, AIR CLEANER 1 1
2 . 160692-12500 CLEANER ASSY, AIR 1 1
3 .e 160692-12510  BODY ASSY 1 1
4 .o 160692-12520 ELEMENT ASSY,AIR CL. 1 1
5 - 160692~12530 SUMP, OIL 1 1
6 .. 160692-12540 RING 1 1
7 .e 160762-12870 CAP, INTAKE 1 1
8 .. 160692-12920 NET 1 1
9 N 160763-12600 GROMMET, AIR CLEANER 9 1
10 . 160610-56150 GASKET, CARBURETOR 1 1
11 B 26657-060002 CAP NUT M 6 2 S
12 . 160690-13200 GASKET, MUFFLER 1 1
13 . 160692~-13520  MUFFLER ASSY 1 1
I 13A .. 160692-13511 MUFFLER 1 W 1
(A=FROM 1ST )
I 138 .o 160692~13600 COVER, ELBOW 1 W 1
(A=FROM 1ST )
1 13¢C .. 114252~13950 BOLT M 6X 8 PLATED 2 W 1
(A=FROM 1ST »
14 . 160692~13530 COVER, MUFFLER 1 1
115 . 160692-13750 DUCT ,EXHAUST 1 W
(A=EXXX )
17 . 160692-13820 GASKET, TAIL PIPE 1 1
18 . 160692-13850 SCREW M 5X 8 4 1
19 . 114252~13950 BOLT M 6X 8 PLATED 5 1
20 . 26106-080122 BOLT M 8X 12 PLATED 1 10
21 . 26366~-080002 NUT M 8 2 10
| (REMARKS)""EFFECTIVE MACHINE NO.'" OF
| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.9.
———————————————— REMARKS +
(F19) TUYNLIN LNULINSF ) I9EINO.9 J | (REMARKS)"EFFECTIVE MACHINE NO.'" OF
FALATNND / INOFFNA, ] ENGINE 1S INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.9.

NO70734




S . CRANKSHAFT,PISTON & CAMSHAFT

A7k
VIEWED FROM A

[ 1807 | 5.
1€1802) |

+
NPC-2437

CRANKSHAFT,PISTON & CAMSHAFT

98.03.18

(A)=GA1B0E-SKA (D)=
(B)= (E)=
()= (F)=

NOT0735

| (REMARKS) "EFFECTIVE MACHINE NO.' OF

! ENGINE IS INDICATED ON THE
{ ENGINE LABEL WHICH IS SHOWN
l IN F1G.9.

REF. LEV. O  PART NO. DESCRIPTION QrTY I P/UA R
NO. CAY (B) (0> (D) (EY (F)
1 . 160692-14051  CAMSHAFT ASSY 1 1
8 . 160690-14560  SPRING, DECOMP. 2 1
1 8~1 160690-14570  SPRING, DECOMP. 1 s 1
(A=E09080
110 N 22512-040120 KEY 4X 12 1 1
1 . 160490-14200  TAPPET 2 1
12 . 114250-14400  ROD, PUSH 2 1
13 . 160610-04910  NUT M14 1 1
14 . 760690~21702  CRANKSHAFT COMP 1 1
16 .- 160690-21201  GEAR, CRANKSHAFT 1 1
17 .- 16059021210  GEAR, IDLE 1 1
18 .- 22512-040120  KEY 4X 12 1 1
19 .- 22512~040160 KEY 4X 16 1 1
20 . 160698-22010 PISTON W/RINGS 1 1
22 .. 760698~22500 RING SET, PISTON 1 1
1 22-1 .. 760698-22501  RING SET 1 s 1
(A=E14133 )
26 . 160690~-22300 PIN, PISTON 1 1
27 . 22252-000160 CIRCLIP 16 2 10
28 . 760690~23700  ROD ASSY, CONNECTING 1 1
30 .- 160710-23201  BOLT, ROD 2 2

................ REMARKS
(F219) zL2NLIN 2NUDINOF

N\ J9TONO.9 /

[ (REMARKS) "EFFECTIVE MACHINE NO.' OF

FRLAINND / IVOETVAL

! ENGINE IS INDICATED ON THE
i ENGINE LABEL WHICH IS SHOWN
i IN-FIG.9.

NO70735



K0O70736

FUEL OIL TANK & FUEL OIL LINE

fmmmm e + 98.03.18
| 1808 | 6. FUEL OIL TANK & FUEL OfL LINE
j(1802) | (A)=GA180E~SKA (D)=
A + (B)= (E)=
NPC-2437 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION Q7Y 1 P/UA R
NO. CA) (B) (&) (D> (E) (F)
1 . 114250-45310  COLLAR 4 1
2 . 760698-55700  TANK ASSY, FUEL OIL 1 1
2- 1. 760692-55720  TANK,FUEL(CREAM) (21) 1 s 1
(A=E04319
1 2-2. 760692-55721  TANK,FUEL(WHITE) (14> 1 Fo1 o Q
(A=E09563 )
12— 3. 760692-55722  TANK,FUEL(WHITE) (14) 1 NGO
(A=E15106
4 . 160710-55061  CAP ASSY, FUEL TANK 1 3
1 we. 160393-55050  GASKET, TANK CAP 1 1
12 .- 160610-55100  STRAINER 1 1
113 .- 160792-55150  GUAGE, FUEL 1 1
I 13- 1 .. 160792-55160  GAUGE, FUEL 1 s 1A
(A=EQ9563 )
14 . 160692-55300  COCK ASSY, FUEL 1 1
16 .- 160710-55360  RING 1 1
17 .- 16071055370  GASKET 1 1
18 .. 160710~55381  STRAINER, FUEL 1 1
118~ 1 .. 160710-55382  FILTER 1 NGO
(A=EXXX >
19 .- 160710-55390  BOWL, STRAINER 1 1
120 .- 160692-55421  PLATE 1 z 1
(A=EXXX )
21 N 160690~55460  DAMPER, FUEL TANK 4 1
22 . 160610-55470  PLECE 4 1
23 . 160792-55900  GUIDE,F.TANK(RED:S50) 1 1
24 - 160792-55920  COVER,SIDE (RED)(50) 1 1
2s . 160792-55950  SCREW 5X8,CRPHM. 4 1
26 . 26106-060082 BOLT M 6X 8 PLATED 1 10
126- 1 . 26106-060102 BOLT M 6X 10 PLATED 1 N 10
(A=EXXXXX )
27 . 26476-060252  BOLT M 6X 25,TAPPING 4 10
28 . 106990-44660  BAND, HOSE 2 1
29 . 160692-59350 PIPE, FUEL OIL 1 1
30 . 160820-59390  PIPE, FUEL 1 1
31 . 160690-59400  PROTECTOR, PIPE 1 1
32 . 124060-77680  CLAMP 10 2 s
33 . 160710-78710  CLAMP, CORD 1 1

{ (1) INTERCHANGEABLE BY SIMULTANEOUS
REPEACEMENT WITH NO.13~1.
{ (REMARKS)""EFFECTIVE MACHINE NO.' OF

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN FIG.9.

~- REMARKS

€1y Z2“ZNO.13~

1 b FNLNISAL =F IMADET] (1) INTERCHANGEABLE BY SIMULTANEOUS

Py. { REPEACEMENT WITH NO.13-1.
(F19) IIONUIN LNULIANAE )\ IHEINO.9 J | (REMARKS)IVEFFECTIVE MACHINE NO.'" OF
AN J DNOFTHAL | ENGINE IS INDICATED ON THE

{ ENGINE LABEL WHICH IS SHOWN
| IN FI1G.9.

NO70736



B + 98.03.18
CARBURETOR | 1809 | 7 . CARBURETOR
{¢1802) | (AY=GAT180E-~SKA (D)=
oo + (B)= (E)=
NPC-2437 ()= (F)=
REF. LEV. O  PART NO. DESCRIPTION QUTY I P/UA R
NO. (A) (B) (C) (D) (EY (F)
1 . 160698-56020  CARBURETOR 1 1
3 .e 160698-56520  VALVE, THROTTLE 1 1
1 4 . 160810-56670  SCREW 2 1
5 .o 160903-56670  SCREW 2 1
6 - 160698~56530  VALVE, THROTTLE 1 1
7 .- 160698-56540  JET, PILOT 1 1
8 - 160692-56710  SCREW 1 1
9 .. 181230~56380  SPRING 2 1
12 .. 160769-56620 FLOAT ASSY 1 1
13 e 160610~56630  PIN, FLOAT 1 1
14 .o 160698~56550  SHAFT, THROTTLE 1 1
15 e 160310~56980  SPRING, CHOKE 1 1
16 .. 160310-56990  BALL, STEEL 1 1
17 . 160698~56560  LEVER, CHOKE 1 1
18 .. 160810-56580  RING, CHOKE SHAFT 1 1
19 .. 160810-56590  RING, CHOKE LEVER 1 1
20 .. 16061056610  GASKET 1 1
21 .- 160592-56670  BODY, FLOAT CHAMBER 1 1
22 .. 160698~56570  NOZZLE, MAIN 1 1
23 .. 160692-56730  BOLT 1 1
24 .. 160802-56480  GASKET 1 1
25 .. 160698-56580  JET, MAIN 1 1
26 .- 26117-040088  BOLT M 4X 8 PLATED 1 o}
27 - 160640-56850  SEAL 1 1
28 - 160692-56620  0-RING 1 1
29 .. 160692-56760  BODY, COCK 1 1
30 . 160667~56750  SCREW, ADJUSTING 1 1
31 .- 160702-56720  RING 1 1
32 .. 160692-56800  SEAL, RUBBER 1 1
33 e 160692~56700  SEAL, RUBBER 1 1
34 .. 160692-56770  HOSE 1 1
36 . 160610~56150  GASKET, CARBURETOR 2 1
37 . 160690-56160  SPACER 1 1
38 . 23061-030180  HOSE D5/3 1 q
28 39 . 160692~56560 VALVE, NEEDLE(RUBBER 1 1 «“
a5 29 40 . 160692-56900 ROD, CHOKE 1 1
g
23
N070737

| (1) REPAIR PART.

| C(REMARKS)"EFFECTIVE MACHINE NO." OF

| ENGINE IS INDICATED ON THE
i ENGINE LABEL WHICH IS SHOWN
I IN FI1G.9.

———————————————— REMARKS +
(1) K397 ESF A, {€1> REPAIR PART.
(F19) TDIHLIN IRYLIYHF )\ I9EINO.9 ./ | (REMARKS)"EFFECTIVE MACHINE NO.' OF

FAALNND S DVOFTHA, | ENGINE IS INDICATED ON THE
i ENGINE LABEL WHICH IS SHOWN
i IN-FIG.9.

(((((((( fe NO7Q737



8 . GOVERNOR & CONTROL DEVICE

NO70738

1€¢1) L= REF.NO.11 46M/M, 11-1 44.5M/M.
| (REMARKS)"EFFECTIVE MACHINE NO." OF

| ENGINE 1S INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.9.

98.03.18

| 1B10 | 8 . GOVERNOR & CONTROL DEVICE
1¢€1802) | (A)=GA180E~SKA (D)=
o + (B)= (E)=
NPC-2437 )= (F)=
REF. LEV. O PART NO. DESCRIPTION QTY 1 P/UA R
NO. - (A) (BY (€)Y (D) (E) (F)
2 - 160690~-61301 SPINDLE, GOVERNOR 1 1
2- 1 . 16069061300 SPINDLE, GOVERNOR 1 N 1
(A=EQ3172 )
3 - 160690-61310 SHAFT, GOV, LEVER 1 1
4 . 160690-61450 WASHER 1 1
5 . 160690-61600 GEAR ASSY, GOV. 1 1
9 . 160120-76940 WASHER 1 1
10 - 22372-080000 SNAP PIN (JASC 8) 1 10
11 B 160690~66010 SPRING, GOVERNOR 1 1
I1-1. 160690-66011 SPRING, GOVERNOR 1 S 1 1
(A=E15106 )
12 N 160692-66101 CONTROL ASSY 1 1
13 . 160692-66051 LEVER ASSY, CONTROL 1 1
17 RN 26117-040088 BOLT M 4X &8 PLATED 1 10
18 .. 160690-66111  BASE ASSY, CONTROL 1 1
19 sco 160690-66140 BASE ASSY, CONTROL 1 1
119~ 1 ... 16069066141 BASE, CONTROL 1 N 1
(A=EQ9080 )
119~ 2 ... 16069066142 BASE, CONTROL 1 N 1
(A=E14133 )
I 19- 3 ... 160690-66143 BASE, CONTROL 1 N 1
(A=E18100 b
22 PR 160520~66291 SPRING 2 1
23 cea 26117-040257 BOLT M 4X 25 2 10
I23-1 ... 26117-040257 BOLT M 4X 25 1 K 10
(A=EXXX
1 23A cee 26117-040357 BOLT M 4X 35 1 W 10
(A=EXXX )
24 - 160664-66220 SPRING, RETURN 1 1
25 .o 160670-66350 COLLAR 1 1
26 .. 26347-060002 U-NUT 6 1 10
27 “e 26757-060002 LOCK NUT M 6 PLATED 1 10
28 - 160690-66180 LEVER ASSY, GOVERNOR 1 1
30 o 26366-060002 NUT M 6 1 10
31 . 160690~66200 LINK, THROTTLE 1 1
32 . 160690-66210 SPRING, TENSION 1 1
33 - 26476-060142 BOLT M 6X 14,TAPPING 3 10
1 34 114770-61600 SEAL, OIL 1 W 1

(A=EQ9563 b

(1) L= ZA“UNO.T11 4634,

(¥12)

—————————— REMARKS

TDINIIN phYTIN O

11~1 44.5%4.
N 39E2N0.9

1€1) L= REF.NO.11 46M/M, 11-1 44.5M/M.
| CREMARKS)"EFFECTIVE MACHINE NO.*" OF

FRAAINND / DNOFF AL

| ENGINE IS INDICATED ON THE
{ ENGINE LABEL WHICH IS SHOWN

| IN F1G.9.

NO70738



9.

FLY.MAGNET & STARTING DEVICE

RRE (FERSE)
LABEL WODEL
(HOT s0LD)

NOTOT39

©8.03.18

{ 1811 | 9 . FLY.MAGNET & STARTING DEVICE
(1802 | (A)=GA18B0E~SKA (D)=
fmmm—m + (B)= (E)=
NPC-2437 = (F)=
REF. LEV. O  PART NO. DESCRIPTION QrTY I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 160690-78010  PLUG, SPARK 1 1
I 1= . 160690-78020  PLUG, SPARK 1 N 1
(A=E14133 )
2 . 160700-78040  CAP, PLUG 1 1
3 . 160700-78050  TERMINAL, PLUG 1 1
1 4 . 160693~78071 MAGNET ASSY,FLYWHEEL 1 1
1 5 .- 160693~78510  ROTOR 1 1
1 6 e 160690-78531 COIL, IGNITION 1 1
1 6= 1 .. 160690-78532 IGNITER 1 N1
(A=E05687 )
1 6A eee 160690-78230  CORD, STOP 1 W1
(ASEXXXXX )
1 6B .. 160693~78620  COIL, LAMP 1 W 1
CA=EXXXXX ) )
7 . 29610-000650  CLAMP, SPEED 065 1 1
8 . 29610-000950  CLAMP, SPEED 095 1 1
9 . 160700~78720  GROMMET 1 1
10 . 26476-060302 BOLT M 6X 30,TAPPING 2 10
11 . 160690-45011 FAN 1 1
I 11=-1 . 160699-45010  FAN, COOLING 1 R 1
(A=E23749 )
12 160692-45110  CASE, FAN (RED)(50) 1 1
13 160690-45200  COVER, CYLINDER 1 1
I 13- 1 160699-45200  COVER, CYLINDER 1 R 1
(A=E23749 )
14 : 160690-45210  COVER, REAR 1 1
14— 1 . 160690~45211 COVER, REAR 1 s 1
(A=E03150 )
I 14~ . 160690-45211 COVER, REAR 1 z 1
(A=E14133 )
15 . 26476=060142  BOLT M 6X 14,TAPPING 4 10
116 . 26476-060142  BOLT M 6X 14,TAPPING 1 z 10
(A=E14133
17 26476-060142  BOLT M 6X 14,TAPPING 1 10
18 . 160690-76050  STARTER ASSY, RECOIL 1 1
18- 1 . 160693-76050  STARTER ASSY, RECOIL 1 N1
(A=E03150 )
19 .. 160690-76250  STARTER ASSY, RECOIL 1 1
119~ 1 160693-76250  STARTER ASSY, RECOIL 1 N
(A=E03150 )
20 cee 160690-76510  CASE, STARTER 1 1
1 20-1 ... 160693-76510  CASE, STARTER 1 N9
(A=E03150 )
21 - 160690~76520  REEL 1 1
22 e 160690-76800  RATCHET 1 1
23 . 160690-76810  PIN, RATCHET 1 1
24 e 160690~76580  PLATE, FRICTION 1 1
25 ees 160690-76530  GUIDE, RATCHET 1 1
26 aee 160690-76540  SPRING, SPIRAL 1 1
27 . 160690-76560  SPRING, FRICTION 1 1
28 - 160690~76550  WASHER, THRUST 1 1
29 . 160690~76820  SHAFT 1 1
30 . 26367-060002  NUT M 6 1 30
32 - 160690-76630  °QPE, STARTER 1 1

** CONTINUE m~. [

NO70739



o + 98.03.18

9, FLY.MAGNET & STARTING DEVICE | 1812 | 9, FLY.MAGNET & STARTING DEVICE
1 €1802) | (A)=GATBOE-SKA (D)=
Ao + B)= (E)=
NPC-2437 (Ccr= (F)=
REF. LEV. O PART NO. DESCRIPTION QTY I P/U A R
NO. (A) (BY (C) (D) CE) (F)
33 . 160690-76620 KNOB, STARTER 1 1
34 PR 160690-76830 CAP, KNOB 1 1
35 Ll 160690-76840  PLATE, SLIDE 1 9
6 .. 160690-76590  PULLEY, STARTER 1 1
37 . 26106-060082 BOLT M 6X B PLATED 4 10
8. 26476-060252 BOLT M 6X 25,TAPPING 2 W 10
CA=EXXXXX )
ALK (EA3E) 139 . 160710-78710  CLAMP, CORD 1 - oA
CABEL WODEL CheEXX0O0
{NOT S0L0)
40 ) 160341-01950  PIPE 1 WA
CA=EXXXXX )]
41 - 26476060142 B8OLT M 6X 14,TAPPING 1 1 10

CA=EXXXXX >

K070739

{ (REMARKS)"EFFECTIVE MACHINE NO." OF

| ENGINE 1S INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
{ IN FIG.9.

———————————————— REMARKS +
($19) TUINLIS INWHANS: ) 29EONO.9 / | (REMARKS)"EFFECTIVE MACHINE NO." OF
FACANND J IVOETFVA, | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.9.

NO7Q739



$mmmmme + 98.03.18

1. CYLINDER BLOCK b 1c03 | 1. CYLINDER BLOCK
t€1¢c02) | (AY=GA220E~SKA (D)=
Rttt + (B)= (E)=
NPC-2438 o= (F)=

REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A (BY (C) (D) (EX (F)
1 . 760790-01560  BLOCK ASSY, CYLINDER 1 1
4 . 160610-01690  PLUG, DRAIN 2 1
s .. 104200-59170  GASKET 12 2 5
6 .. 22312-080120  PARALLEL PIN 8X12 2 10
I 6-1 .. 114270-01600  PARALLEL PIN 8X12 2 R 1
(A=E36764 )
7 - 160110-02220  SEAL, OIL 1 1
8 .o 24101-062060  BALL BEARING 1 1
° .- 160903-28020 BALL BEARING 1 1
10 . 160890-01210  BOLT 10X 70 4 1
1 . 160790-01330  GASKET, CYL. HEAD 1 1
112 . 760792-01501  COVER, CRANKCASE 1 1
14 .. 24101-062060  BALL BEARING 1 1
15 . 160110-02220  SEAL, OIL 1 1
16 .- 24101-062060  BALL BEARING 1 1
17 - 160903-28020  BALL BEARING 1 1
18 .. 160610-01690  PLUG, DRAIN 1 1
19 .. 104200-59170  GASKET 12 1 5
21 . 160810-01740  CAP, W/LUB.OIL GAUGE 1 1
23 .. 24311-000180  O-RING 1A P-18.0 1 10
24 . 26106-080302 BOLT M 8X 30 PLATED 9 10
25 N 160110-01870  PLUG, RUBBER W/SCREW 1 1
NGT0740
{ CREMARKS)"EFFECTIVE MACHINE NO." OF
{ ENGINE IS INDICATED ON THE
! ENGINE LABEL WHICH IS SHOWN
i IN FIG.6.
———————————————— REMARKS
(F19) IZINTTS IMYZISHE ) D9EINO.6 J | (REMARKS)"EFFECTIVE MACHINE NO.™ OF
FRTATNND 2 INDFTVAL | ENGINE IS INDICATED ON THE
i ENGINE LABEL WHICH IS SHOWN
i IN.£1G.6.

NO70740



2.

CYLINDER HEAD & BONNET

1C13 REF.N0.12-1,13~1,14-1 & 15~2

INTERCHANGEABLE BY SET.

| (REMARKS)"EFFECTIVE MACHINE NO." OF

|
|
|

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.6.

NOT0741

98.03.18

| 1c04 | 2. CYLINDER HEAD & BONNET
{¢1¢02) | (A)=GA220E~SKA (D)=
------ + 8)= (E)=
NPC-2438 = (Fr=
REF. LEV. PART NO. DESCRIPTION QrTY I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 160610~03050  BREATHER ASSY 1 1
2 . 160710~03190  PIPE, BREATHER 1 1
3 . 160792-04310 BOLT M 6X159 2 1
4 . 160790-11010  HEAD ASSY, CYLINDER 1 1
I L=~ T . 160790-11011 HEAD ASSY, CYLINDER 1 Q 1
(A=E44824 )
9 . 160790-11100  VALVE, INTAKE 1 1
10 . 160790-11110  VALVE, EXHAUST 1 1
11 . 160890-11120  SPRING, VALVE 2 1
12 . 16081011180  RETAINER, SPRING 2 1
I 12- 1 . 160890-11180  RETAINER, SPRING 2 Foo1
(A=ES55017 >
13 . 160890-11200  ARM, ROCKER 2 1
113~ 1 . 160890-11202  ARM, ROCKER 2 Foo1
(A=ES55017
14 . 160690-11220 PIVOT, ROCKER ARM 2 1
114~ 1 . 160690-11221  PIVOT,ROCKER ARM 2 Foo1
(A=ES55017 )
15 . 160690-11270  BOLT 2 1
I15- 1 . 160690-11271  BOLT 2 N1
(A=E25174 O
I 15- 2 . 160890~11270  BOLT,ROCKER ARM 2 Fo1 A
(A=ES5017
16 . 160690-11280  NUT M6X 0.5 2 1
17 . 160890-11290  PLATE, GUIDE 1 1
18 . 26216-080182  STUD M 8X 18 PLATED 2 10
19 . 160890-11300  BONNET 1 1
20 . 160890-11310  GASKET, BONNET 1 1
21 . 26106-060352  BOLT M 6X 35 PLATED 3 10

________________ REMARKS

(1) EA“UN0.12-1,13-1,14=1,15-2 tYF F*{ (1) REF.N0.12-1,13-1,14~1 & 15~2

ANADETPY . { INTERCHANGEABLE BY SET.
(F29) N7 2MUZIN9% )\ J9EIN0.6 / | (REMARKS)"EFFECTIVE MACHINE NO." OF
FRATAINND 7 INORFNAL | ENGINE IS INDICATED ON THE

i ENGINE LABEL WHICH IS SHOWN

| IN FIG.6.

NO70741



3. LABEL

[l

FINGERSTART

BRIV
YANMAR

5

l

T
'

Bzaat

<D

Manuleztone Flitro Aria 7

— | FRECBEARL.
- S E

Iam S

| (REMARKS)"EFFECTIVE MACHINE NO.'" OF

CHECK ENGINE QL. BEFORE OPERATING.

NOT0742

j ENGINE IS INDICATED ON THE
) ENGINE LABEL WHICH IS SHOWN
| IN FIG.6.

o + 98.03.18
| 105 | 3., LABEL
f(1co2> | (A)=GA220E~SKA (D)=
A e = + (B)= (E)=
NPC~2438 (C)= (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. CA) (B) (C) (D) (E> (F)
2 . 160798~07100 LABEL, FINGER START 1 1
4 . 160708~07260 MARK,CAUTION 1 1
5 . 160602-07370 LABEL, AIR CLEANER 1 1
[ . 160698-07350 LABEL 1 W 1
(A=E16278 )
7 . 160692~07370 LABEL, AIR CLEANER 1 W 1
(A=E16278 )]

(F19) ToLNON DNULONO%

REMARKS

N 29EIJNO.6 /

{ (REMARKS)"EFFECTIVE MACHINE NO.' OF

FA1AINND /

ONOFFHA.

] ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
! IN.FIG.6.

NQ?7Q742



4.

AIR CLEANER & MUFFLER

| (REMARKS) "EFFECTIVE MACHINE NO." OF

|
|
|

ENGINE 1S INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FI1G.6.

NO70743

o o + 98.03.18
| 1€06 | & . AR CLEANER & MUFFLER
j¢1co2) | (A)=GA220E-SKA (D)=
o + (B)= (B)=
NPC-2438 (cHr= (F)=
REF. LEV. 0 PART NO. DESCRIPTION QETY I P/UA R
NO. (A) (B) (C) (D) (E) (FD
1 N 160792-12500 CLEANER ASSY, AIR 1 1
2 . 160792-12510 BODY, AIR CLEANER 1 1
3 . 160792~-12720 ELEMENT 1 1
4 .o 160820-12770 SUMP, OIL 1 1
S . 16079212780 PIPE 1 1
& N 160763~12600 GROMMET, AIR CLEANER 1
7 - 160792~12900 CAP, INTAKE 1 1
9 .- 160792~-12920 NET 1 1
10 . 26657-060002 CAP NUT M 6 2 S
11 - 160890~13210 GASKET, MUFFLER 1 1
12 - 160792-13500 MUFFLER 1 1
12- 1 . 160792-13560 MUFFLER 1 S 1
(A=E16278 D)
13 . 160792-13530 COVER, MUFFLER 1 1
14 - 114252-13950 BOLT M 6X 8 PLATED 5 1
15 - 26106~-080122 BOLT ™M 8X 12 PLATED 1 10
16 . 26366~080002 NUT M 8 2 10
17 - 114252~13800 PIPE ASSY, EXTERNAL 1 W 1
(A=E16278 )
18 . 114252-13910 CLAMP 1 W 1
(A=E16278 ]
19 [ 114252-13960 SCREW 6X 25 1 W 1

(A=ET162

78 )

________________ REMARKS
(F19) xDVIIN DMUDINO#

N 29EIN0.6

| (REMARKS)"EFFECTIVE MACHINE NO.' OF

£ROATNN

J OINOFTN AL

i ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
{ IN FIG.6.

NO70743



5. CRANKSHAFT,PISTON & CAMSHAFT

R + ©8.03.18

| 1c07 | S . CRANKSHAFT,PISTON & CAMSHAFT

1¢1co2y | (A)=GAZ220E~SKA (D)=

e + (B)= (B)=

NPC~-2438 (C)= (F)=

REF. LEV. O  PART NO. DESCRIPTION a'Ty 1 P/UA R
NO. (A (B) (C) (D) (E) (F)
1 B 160890-14051 CAMSHAFT ASSY 1 1
8 16079014560 SPRING, DECOMP. 2 1
I 8- 1 .. 160890-14560 SPRING, DECOMP. 1 S 1
(A=E24215 )

110 . 22512~050160 KEY SX16,FEATHER 1 1
11 - 16089014200 TAPPET 2 1
12 R 114250-14400 ROD, PUSH 2 1
13 - 760790-21700 CRANKSHAFT ASSY 1 1
15 .o 160890-21200 GEAR, CRANKSHAFT 1 1
16 . 160890-21220 GEAR, BALANCER 1 1
17 oo 22512-040160 KEY 4X 16 1 1
18 - 22512-040300 KEY 4X 30 1 1
19 « 22217-160000 SPRING WASHER 16 1 10

I19- 1 . 22137-160000 WASHER 16,POLISHED 1 N 10

(A=E24215 )
20 . 26737-160002 NUT M16 1 10
21 . 160790~22010 PISTON ASSY 1 1
21- 1 160790~22011 PISTON W/RINGS 1 N 1
(A=E13422 )
23 oe 760790~22500 RING SET, PISTON 1 1
23~ 1 760790-22501 RING SET, PISTON 1 S 1
(A=E13422 )
- 27 - 1608%90-22300 PIN, PISTON 1 1
28 - 22252-000190 CIRCLIP 19 2 10
29 - 760790~23700 ROD ASSY, CONNECTING 1 1
31 .o 160810-23201 BOLT, ROD 2 2
32 . 160890~21220 GEAR, BALANCER 1 1
33 - 160790~-28010 SHAFT, BALANCER 1 1
34 - 160903-28020 BALL BEARING 2 1
35 B 22351-040008 SPRING PIN 4X 8 1 10

NOTO744

| (REMARKS)"EFFECTIVE MACHINE NO.' OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.6.

(F19) IOO™UI™

- REMARKS
R

N JPIINO.6 / | (REMARKS)"EFFECTIVE MACHINE NO.'" OF

FAAINND

JOANDETNAL

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
} IN.FIG.6.

NO70744



6.

RAUE (FEREE
LABEL WODEL
(NOT SOLD)

FLY,MAGNET & STARTING DEVICE

98.03.18

H070745

| 1co8 | 6. FLY.MAGNET & STARTING DEVICE

1¢1c02) | (A)=GAR220E-SKA (D)=

B + (B)= (E)=

NPC-2438 ()= (F)=
REF. LEV. O  PART NO. DESCRIPTION QrTY 1 P/UA R
NO. (A) (8> (C) (D) (E) (F)

i B 160792-45110 CASE, FAN (RED) (50D 1 1

-1 . 160790-45110 CASE,FAN (RED) (502 1 N 1
(A=E15459 )

2 . 1608%0~45200 HEAD COVER, SIDE 1 1

I3 - 160790~45210 COVER, REAR 1 z 1

(A=E43701 )
4 . 26476-060142 BOLT M 6X 14,TAPPING 4 10

I 5 . 26476-060142 BOLT M 6X 14,TAPPING 1 zZ 10

(A=E43701 )
6 - 26476060142 BOLT M 6X 14,TAPPING 2 10
7 . 160790~76050 STARTER ASSY, RECOIL 1 1
8 oa 160890-76250 RECOIL ASSY 1 1
9 ... 160890-76510  SPRING, SPIRAL 1 1
10 ... 160890-76520  REEL 1 1
11 cew 160890-76530 SPRING 1 1
12 . 160890~76540 DOG 1 1
13 v 160890~-76550 SPRING, BRAKE 1 1
14 “eo 160641-76570 SCREW, CENTER 1 1
15 .o 160890~76570 RETAINER 1 1
16 .o 160890~76580 ROPE 1 1
17 PR 160260~-76620 KNOB, STARTER 1 1
18 - 160790~765%90 PULLEY, STARTER 1 1
19 - 26106-060082 BOLT M 6X 8 PLATED 4 10
20 . 26106-060122 BOLT M 6X 12 PLATED 3 10
21 - 160341-01950 PIPE 1 1
21—~ 1 . 160341-01950 PIPE 2 K 1
(A=EXXXXX )
22 - 160690-78010 PLUG, SPARK 1 1
I 22~ 1 . 160690-78020 PLUG, SPARK 1 N 1
(A=E28250 )
23 . 160700-78040 CAP, PLUG 1 1
24 . 160700-78050 TERMINAL, PLUG 1 1

I 25 . 160792~78061 MAGNET ASSY, FLYWHEEL 1 1

I 26 .e 160790-~-78500 ROTOR 1 1

1 27 .s 160790~78511 COIL, IGNITION 1 1

I.27-1 .. 160790-78512 IGNITER 1 R 1

(A=E17795 )
I 27a cue 160690-78230 CORD, STOP 1 W 1
(A=EXXXXX ]

1 28 .e 160693~78620 COIL, LAMP 1 1
29 . 160710~78710 CLAMP, CORD 1 1
29~ 1 . 160710-78710 CLAMP, CORD 2 K 1

(A=EXXXXX )
30 160700-78720 GROMMET 1 1
31 26476060142 BOLT M 6X 14,TAPPING 1 10
31~ 1 . 26476~060142 BOLT M 6X 14,TAPPING 2 K 10
(A=EXXXXX M
32 - 26476-060252 BOLT M 6X 25,TAPPING 2 10
33 26476-060252 BOLT M 6X 25,TAPPING 2 10
34 . 29610~-000950 CLAMP, SPEED 095 1 1

#*% CONTINUE &%

NO70745



—————— + $8.03.18

. G DEVICE 1c08 | . FLY.MAGNET & STARTING DEVICE
6. FLY.MAGNET & STARTIN tmoz)l 13 (A)=GAZZOE-SKA  (0)=
o o e + (B)= (E)=
NPC-2438 (C)= (F)=
504 (2E283) PC
LAF%& %ODE%
N Lo
0 REF. LEVY. © PART NO. DESCRIPTION Q'TyY 1 P/UA R
NO. CA) (B) (C) (D) (EY (F)
2
6 6 H070745
| C(REMARKS)"EFFECTIVE MACHINE NO.'" OF
| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
{ IN FIG.6.
———————————————— REMARKS
(F19) ILINLIY INWLIN9%F ) O9E2NO.6 / | (REMARKS)"EFFECTIVE MACHINE NO.'™ OF
FRLAANND 7 INIFTFVA,L i ENGINE 1S INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.6.

NO70745



7.

FUEL OIL TANK & FUEL OIL LINE

NOT0746

98.03.18

[ €1} INTERCHANGEABLE BY SIMULTANEOUS

REPEACEMENT WITH NO.13-1.

{ (REMARKS)"EFFECTIVE MACHINE NO.' OF

|
|
|

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.6.

1€10 | 7 . FUEL OIL TANK & FUEL OIL LINE
jc1co) | (A)=GA220E~SKA (D)=
------ B)= (E)=
NPC-2438 (= (F=
REF. LEV. 0 PART NO. DESCRIPTION QrTY 1P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 114250-45310  COLLAR 4 1
2 760792-55720  TANK,FUEL(WHITEz14) 1 1
1 2-1 . 760792-55701  TANK ASSY, FUEL 1 Foo1
(A=E24734
1 2~ 2. 760792-55703  TANK,FUEL(WHITE) (14) 1 N
(A=E2BBO7 )
4 .- 160710-55061  CAP ASSY, FUEL TANK 1 1
11 ... 160393-55050  GASKET, TANK CAP 1 1
12 .- 160610-55100  STRAINER 1 1
I 13 - 160792-55150  GUAGE, FUEL 1 1
I 13- 1 .. 160792-55160  GAUGE, FUEL 1 s 1
(A=E24734
14 . 160692-55300  COCK ASSY, FUEL 1 1
16 .o 160710~55360  RING 1 1
17 .. 160710~55370  GASKET 1 1
18 .- 160710-55381  STRAINER, FUEL 1 1
118-1 .. 160710-55382  FILTER 1 N
(A=EXXX >
19 .o 160710-55390  BOWL, STRAINER 1 1
I 20 .- 160692-55421  PLATE 1 z 1
CA=EXXX >
21 . 160690-55460  DAMPER, FUEL TANK 4 1
121-1 . 160690-55461  DAMPER, FUEL TANK 4 N
(A=E46021
1 22 . 160610~55470  PILECE 4 z 1
(A=E38094
23 . 160792-55900  GUIDE,F.TANK(RED:50) 1 1
24 N 160792-55920  COVER,SIDE (RED)(50) 1 1
25 . 160792~55950  SCREW SXB,CRPHM. 4 1
26 . 160710-78710  CLAMP, CORD 1 1
27 . 26106-060082 BOLT M 6X 8 PLATED 1 10
I27-1 . 26106-060102 BOLT M 6X 10 PLATED 1 N 10
(A=EXXXXX )
28 . 26106060082 BOLT M 6X 8 PLATED 1 10
29 . 26476-060252  BOLT M 6X 25,TAPPING 4 10
I 29- 1. 114370-45350  BOLT, FAN CASE 4 N
(A=E38094
129~ 2 . 160690-55140  BOLT, FAN CASE 4 R
(A=ESS017 )
30 . 106990-44660  BAND, HOSE 2 1
31 . 160792-59350  FUEL PIPEC(A) 1 1
32 . 160792~59360  PIPE, FUEL 1 1
33 . 160792-59400 PIPE, PROTECTIVE 1 1
34 . 124060-77680  CLAMP 10 2 s
35 . 160820-78710  CLAMP, CORD 1 1
———————————————— REMARKS

(1) E3“IN0.13-1 b F%23™a9hs =57 a%haotq| (1) INTERCHANGEABLE BY SIMULTANEOUS
REPEACEMENT WITH NO.13-1.

Py
(F19)

IDYNION DNWWDINOE N JD9EINO.6 /

} (REMARKS)"EFFECTIVE MACHINE NO.™ OF

FRAAINND / INOFFNA,

{ ENGINE IS INDICATED ON THE
{ ENGINE LABEL WHICH IS SHOWN
| IN FIG.6.

NO70746



8.

CARBURETOR

333534

+

1 €1) REPAIR PART.
| (REMARKS) “"EFFECTIVE MACHINE NO." OF

{ ENGINE IS INDICATED ON THE
i ENGINE LABEL WHICH IS SHOWN
{ IN FIG.6.

NQT0747

o — + ©8.03.18

I o1c11 | 8 . CARBURETOR

[ €1¢C02> | (A)=GA220E-SKA (D)=

e + (B)= (E)=

NPC~2438 (Cr= (F)=

REF. LEV. 0O PART NO. DESCRIPTION QrTyY I P/UA R
NO. (A) (B) (C) (D) (B> (P
1 B 160792-56010 CARBURETOR ASSY 1 1
3 .o 160120~56670 SCREW 2 1
4 oo 160880~56761 VALVE, THROTTLE 1 1
5 .o 160903-56670 SCREW 2 1
[} - 160792~56520 VALVE, CHOKE 1 1
7 . 181230-56380 SPRING 1 1
8 oa 160667-56750 SCREW, ADJUSTING 1 1
9 “o 160460-56940 JET, PILOT 1 1
10 . 160792-56530 SHAFT, THROTTLE 1 1
11 .o 160792~56540 RING 1 1
12 .o 160792~56550 SPRING 1 1
13 .e 160210-56610 WASHER 1 1
14 - 160810-56620 FLOAT ASSY 1 1
15 .o 160792-56560 NOZZLE, MAIN 1 1
16 .o 160792-56570 JET, ENRICHMENT 1 1
17 - 160792-56580 GASKET 1 1
18 - 160792-56590 BOLT 1 1
19 - 160810~56580 RING, CHOKE SHAFT 1 1
21 . 160610~56630 PIN, FLOAT 1 1
22 - 26117-~040088 BOLT M 4X 8 PLATED 1 10
23 .o 16079256430 B0ODY, FLOAT 1 1
24 oo 160792-56600 GASKET 1 il
25 . 160702-56720 RING 1 1
26 - 160640-56850 SEAL 1 1
27 “o 160792-56610 BOLT 1 1
28 oo 160792-56620 JET, MAIN AIR 1 1
29 .o 160692~56620 0~RING 1 1
30 - 160792-56630 BODY, CHAMBER 1 1
31 .. 160692=-56770 HOSE 1 1
32 .a 160792-56640 SCREW 1 1
33 - 160790-56150 GASKET, CARBURETOR 1 1
34 - 160810-56150 GASKET, CARBURETOR 1 1
35 - 160790-56160 INSULATOR,CARBURETOR 1 1
36 - 160730~56880 HOSE D5/3 1 1
37 - 160692~56900 ROD, CHOKE 1 1
38 . 160792-56670 VALVE, NEEDLE(RUBBER 1 1 “

—=- REMARKS

(1) &/I9VELTHAL

(F19) TOOW™

LN o

| (1) REPAIR PART.

N I9EINO.6 / | (REMARKS)VEFFECTIVE MACHINE NO."™ OF

FRAINND

J AVORTRA.

I ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
i IN FIG.6.

NO70747



. + 98.03.18

9 . GOVERNOR & CONTROL DEVICE | 1¢c12 | 9 . GOVERNOR & CONTROL DEVICE
| ¢1co2) | (A)=GA220E-SKA (D)=
6 A . 8)= (E)=
NPC~2438 )= (F)=

35 ——

REF. LEV. O PART NO.

DESCRIPTION

Q*TY

NO. (A) (B (C) (D) (E) (F)
2 . 160690~61301 SPINDLE, GOVERNOR 1
2- 1 . 160690~61300  SPINDLE, GOVERNOR 1
(A=E13422 )
2= 2 . 160690-61301 SPINDLE, GOVERNOR 1
(A=E43701 )
3 . 160690~61310  SHAFT, GOV. LEVER 1
3-1 . 160690~61311 SHAFT, GOV, LEVER 1
(A=E47056 )
4 . 160690-61450  WASHER 1
5 . 16069061600  GEAR ASSY, GOV. 1
9 . 160890-66050  SPRING, RETURN 1 1
10 . 160120-76940  WASHER 1 1
11 . 160790~66010  SPRING, GOVERNOR 1 1
12 . 160792-66110  CONTROL ASSY 1 1
13 e 160692-66051 LEVER ASSY, CONTROL 1 1
17 - 26117-040088  BOLT M 4X 8 PLATED 1 0
18 . 160792-66120  BASE ASSY, CONTROL 1 1
19 - 135210-61090  LEAD 1 5
20 . 160890-66140  BASE, CONTROL 1 1
20~ 1 ... 160890~66141 BASE, CONTROL 1 1
(A=E24215 >
20~ 2 ... 160890~66142  BASE, CONTROL 1
(A=E34063 )
23 - 160520~66291 SPRING 2
24 .o 160910-66440  BOLT 1
25 - 22451~060000 WIRE 0.6 1
26 v 26117-040257  BOLT M 4X 25 1
27 .o 160664~66220  SPRING, RETURN 1
28 . 160670-66350  COLLAR 1
29 .- 26347-060002  U-NUT 6 1
30 .. 26757-060002  LOCK NUT M 6 PLATED 1
31 . 160890-66190  LEVER ASSY, GOVERNOR 1 1
34 .. 26106~060252  BOLT M 6% 25 PLATED 1 10
I 34- 1 .. 26367-060002 NUT M 6 1 S
(A=E39064 )
I 34- 2 .. 26366~060002 NUT M 6 1 R 10
(A=E43701 )
35 . 16069066200  LINK, THROTTLE 1 1
36 . 160690-66210  SPRING, TENSION 1 1
37 . 26476-060142  BOLT M 6X 14,TAPPING 3 10
I 38 . 114770-61600  SEAL, OIL 1 W1
R070748 (A=E24734 ) ’
| (REMARKS)"EFFECTIVE MACHINE NO." OF
| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.6.
———————————————— REMARKS

CF29) oMM DMWLINOF ) 29EIN0.6 / | (REMARKS)"EFFECTIVE MACHINE NO.'" OF

FATAINND 4 INOFTVA, i ENGINE IS INDICATED ON THE
{ ENGINE LABEL WHICH IS SHOWN
| IN FIG.6.

NO70748



1 . ENGINE MOUNTING & PULLEY

YKB82

NOT704 30

10t

Hmm + 98.03.18
| 1003 | 1. ENGINE MOUNTING & PULLEY
] (1p02) | (A)=YK682 ()=
o + (B)=YK882 (E)=
NPC-2436 )= (F)=
REF. LEV. PART NO. DESCRIPTION arTy 1P/UA R
NO. (A (B) (CY (D) (E) (F)
1 . 1E4150-16060  WASHER 4 4 1
I 1= . 1E6050~63110  COLLAR 10.5X28%3.2 4 N2
(B=F030463 )
2 . 22137-080000 WASHER 8, POLISHED 4 4 10
1 2-1. 22137-100000 WASHER 10,POLISHED 4 N 10
(B=F030463 ) .
3 . 22217-080000  SPRING WASHER 8 4 4 10
I 3-1 . 22217-100000 SPRING WASHER 10 4 N 10
(B=F030463 )
4 . 26116~080402 BOLT M 8X 40 PLATED 4 4 10
I o4~ 1. 26206-100452  BOLT M10X45 4 N 10
(B=F030463 )
5 . 26717~-080002 NUT M 8 4 4 10
1 5-1. 26717-100002  NUT M10 4 N 10
(B=F030463 )’
6 . 1A2030-12000  PULLEY 75,ENGINE 1 1
7 . 1A2040-12000 PULLEY 75 2,ENGINE 1 1
8 . 1E6310-36190  WASHER 8.5X35X4.5 1 1
9 . 1A1040~43900  SPRING WASHER, ROD 1 1
I 9~ 1 . 1E6020-25340  SPACER 9X2BX4.5 1 R 1
(A=F010208 )
10 . 22512-050300 KEY 5x 30 1 1
1 . 22512-070380 KEY 7X 38 1 1
12 . 25122-004201  V-BELT SP.A-42H 2 2 1
I12-1 . 1A2041-12010 V BELT SA&42 2 2 N1
(A=F010208 ) (B=F030336 )
13 . 26013-080202 BOLT W/WASHER M8X20 101 10

NO70439



RN + 98.03.18
2 . MAIN PULLEY & TENSION | 1004 | 2. MAIN PULLEY & TENSION

[ ¢1D02) | (A)=YK682 (0)=

b + (B)=YK882 (E)=

NPC~2436 )= (F)=

REF. LEV., 0  PART NO. DESCRIPTION -—QITY -1 P/U A
NO. CAY (B) (&) (D) (E) (F)
1 . 1A1510-10000  PULLEY 185,MN.SHAFT 101 1
2 . 1A1470-10040  CLAMP SEAT,PULLEY 1 1
3 . 1E4070-79020  KEY 5X5X30 1A 2

I 3-1. 22512-050300 KEY 5SX 30 1 NGO

(B=F030588 )

4 . 26013~080202 BOLT W/WASHER M8X20 101 10
5 . 26016~060124  BOLT 6X12 W/L.W. F I 30
6 . 1A2040-13000 TENSION COMPL. 101 1
7 . 1A2040-13010  ARM COMP.,TENSION 11 1
8 e 1A1220-64200  ROLLER, TENSION 101 1
s e 22242-000150  CIRCLIP 15 2 2 10
10 . 1A2040-13100  NUT,TENSION 11 1
11 . 22117-120000  WASHER 12 101 10
12 . 22242-000120  CIRCLIP 12 101 10

NOT70440

NO70440



o e + 58.03.18

3 . TRANSMISSION CASE | 1006 | 3, TRANSMISSION CASE
{€1D0S) | (A)=YK682 ()=
tmmm + (B)=YK882 (E)=
NPC-2436 ()= (F)=
REF. LEV. O  PART NO. DESCRIPTION QrTY 1 P/UA R
NO. (AY (B) (C) (D) (E) (F)
1 . 1A1560-20001  CASE L,TRANSMISSION 11 1
I 1= 1. 1A1560~-20002  CASE L,TRANSMISSION 11 N
(A=F010306 ) (B=F030413 )
2 . 1A1490~20050  COVER L,PROTECTIVE 101 1
3 . 1A1490-20070  COVER R,PROTECTIVE 1 1
4 . 1A1470-20090  CAP 35,0IL FILLER 1 1
5 . 1A1490-20610  REAMER BOLT 8X45S 11 1
6 . 1A1470-20620  REAMER BOLT 8X35 101 1
7 . 1A1470-20940  CAP 16 2 2 1
8 . 1A1560-20011  CASE R,TRANSMISSION 1N 1
1 8- 1 . 1A1560-20012  CASE R,TRANSMISSION 1 N
(A=F010306 )(B=F030413 )
9 . 1A1070-28160  BREATHER 10 1 1
10 . 1A1220-28290  CAP,P.T.O. 1 1
1 . 22217-080000  SPRING WASHER 8 2 2 10
12 . 22217-080000  SPRING WASHER 8 3 3 10
13 . 23414~060000  GASKET 6, ROUND 11 10
14 . 23414-080000  GASKET 8, ROUND 11 10
15 . 26107-060122  BOLT M 6X 12 PLATED 1 30
16 . 26107-080122  BOLT M 8X 12 PLATED 11 5
17 . 26107-080162  BOLT M 8X 16 PLATED 1 s
18 . 26107-080302 BOLT M 8X 30 PLATED 2 2 5
19 . 26107-080502  BOLT M 8X 50 PLATED 11 10
20 . 26107-080802  BOLT M 8X 80 PLATED 2 2 2
21 . 26116-080452  BOLT M 8X 45 PLATED 3 3 10
22 . 26367-080002 U-NUT M 8 s 5 10
23 . 26717-080002 NUT M 8 s 5 10
[*P/# 7A2049-21000,TRANSMISSION ASSY.
———————————————— REMARKS
* 7A2049-21000 EW&32 (D) |*P/# 7A2049-21000,TRANSMISSION ASSY.

NO70441



4.

MAIN & COUNTER SHAFTS

JOFTIONAL PART
S0y

NO70442

[C1> IT 1S AN ATTACHED

PART.

B + 98.03.18
| 1007 | & . MAIN & COUNTER SHAFTS
f (1005 | (A)=YK682 (D)=
oo + (B)=YK882 (E)=
NPC-2436 (CHr= (F)=
REF. LEV. O PART NO. DESCRIPTION ar'TyY 1 P/UA R
NO. A) @) (&> (P (B> (F)
1 N 141490—-20180 NEEDLE K253026 1 1 1
2 . 1A1490-20191 WASHER 20X36X1.6 1 1 1
3 . 1A1499~-23000 SHAFT ,MAIN 1 1 1
4 - 1A2040~23010 GEAR 13 1 1 1
I 4= 1 . 1A2040-23011 GEAR 13 1 N o]
(B=F030588 )
S - 1A2040-23030 GEAR 24X31 1 1 1
6 - 1A2040-23050 WASHER 27.5,TARUST 1 1 1
7 - 1A2040-23060 LINER 20X27.5X1 1 1 1
8 - 22242000200 CIRCLIP 20 2 2 o}
9 . 24101-062044 BALL BEARING 1 1 1
10 - 24101-063034 BALL BEARING il 1 1
11 - 24163-205265 COLLAR 20X25X26.5 1 1 1
12 . 24421-173208 SEAL TC17.32 08, OIL 1 1 1
13 - 24421203508 SEAL TC20 35 08, OIL 1 1 1
14 . 1A1490-20201 SHAFT ,COUNTER 1 1 1
15 . 1A1490-20210 GEAR 36 1 1 1
16 - 1A1510-20221 GEAR 19X15 1 1 1
I16- 1 . 1A1510-20222 GEAR 19X15 1 N o]
(B=F030588 )
17 . 1A1120~-43600 LINER 20X25X1 1 1 1
18 . 24101-062034 BALL BEARING 2 2 1
19 . 22550-050201 KEY 5x20 1 1 W 1 1
(A=F010036 > (B=F010058 )

CIIPYNOIVESTNA

~=— REMARKS

{:€1)..1T 1S AN ATTACHED PART.

NO70442



oo + 98.03.18
5. BRAKE SHAFT & REDUCTION SHAFT | 1008 | S . BRAKE SHAFT & REDUCTION SHAFT

| ¢(1005) | (A)=YKE8B2 )=

fmmmm + (B)=YK882 (E)=

NPC-2436 )= (Fr=

REF. LEV. 0  PART NO. DESCRIPTION QrTy 1 P/UA R
NO. (A) (B) () (D) (E) (F)
1 . 1A1490-20310  GEAR 33 11 1
2 . 1A1105-23200  LINER 30X20.2X1 2 2 1
3 . 1A2040~-23210  GEAR 44 1 1
4 . 1A1811-~23600  SHAFT,INTERMEDIATE 11 1
5 . 1A1811-23620 GEAR 13,BALL CLUTCH 101 1
6 . 1A1811~23630  GEAR 18 101 1
7 . 1A1811-23640  DOG 18X13 11 1

I o7-1 . 1A1811-23641  DOG 18X13 1 N D

(B=F030588 )
1 7-2 . 1A1811-23642  DOG 18X13 1 N O
(B=F030613 )

8 . 24101~063024  BALL BEARING 101 1
9 . 24101-063034  BALL BEARING 11 1
10 . 24190-070001  BALL 7/32 12 12 s
1 . 1A2049-20400  SHAFT COMPL,FINAL 11 1
12 . 1A1560-24200  CHAIN 3/4X46 11 1
13 . 24101-063044  BALL BEARING 2 2 1

NO70443

NO70443



T + 98.03.18

6. NAXLE | 1009 | 6. AXLE
1 ¢1005) | (A)=YK682 (0=
PR + (B)=YK882 (E)=
NPC-2436 cr= (F)=
REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 1A1470-20530 OIL SEAL 305212 2 2 1
i 2 . 1A1470-20560  CORE,AXLE 1 1 1
§ 3 . 1A1470-20570  SHIFTER 2 2 1
8
) 4 . 1A1470-20580  SPRING 41.2X26 2 2 1
\¥ 5 . 1A1490-20590  SPROCKET 17,AXLE 1 1 1
> ) 6 6 . 1A2049~24000  AXLE 2 2 1
@ 2 7 . 26101-062064 BALL BEARING 2 2 1
5 8 . 24190-100001 BALL S5/16, STEEL 18 18 1

NOT70444

NO70444




PR . 98.03.18
7 . MAIN & SUB— CHANGES ‘ { 1010 | 7 . MAIN & SUB- CHANGES

{ (1D05) | (AY=YK682 ()=

pmmmnn + (B)=YKB82 (E)=

NPC-2436 CH= (F)=

REF. LEV. O PART NO. DESCRIPTION QA'TY I P/U A R
NO. (A (B (C) (DB) (E) (F)
1 . 1A1470-20832 BRACKET A,CHG.LEVER 1 1 1
2 - 1AT470-20842 BRACKET 1 1 1
3 . 1A1490-20853  SHAFT A COMPL.,FORK 101 1
4 . 1A1490-20883  SHAFT B COMPL.,FORK 101 1
s . 1A1490-20950 RETNR.PLATE A,BALL 10 1
6 - 1A1105-27050 PIN,CHG.FORK SHAFT 1 i 2
7 - 1A1104~28230 OIL SEAL 12184 2 2 2
8 . 1E6150-56040  SPRING 2 2 1
2 - 22217-060000 SPRING WASHER 6 2 2 10
10 - 241920~100001 BALL 5/16, STEEL 2 2 1
11 - 26117~060142 BOLT M 6X 14 PLATED 2 2 10
12 - 26476~-060142 BOLT M 6X 14,TAPPING 3 3 10
13 . 1A1490-20960 RETNR.PLATE B, BALL 1 1 1
14 - 1A2049-27100 SHAFT C COMP.,FORK 1 1 1

I 14~ 1 1A204%9-27101 SHAFT C COMP. ,FORK 1 N 6]

(B=F030613 )

15 . 1A1104-28230 OIL SEAL 12184 11 2
16 . 1E6150-56040  SPRING 1 i
17 . 24190-100001  BALL 5/16, STEEL 1 1
18 - 26476-060142 BOLT M 6X 14,TAPPING 2 2 10

NO70445

NO70445



8. SIDE CLUTCH

4(5)

NO70440

98.03.18

1011 | 8. SIDE CLUTCH

| (1005) | (A)=YK6E8B2 (D)=

—————— + (B)=YK882 (E)=

NPC-2436 CHr= (F)=

REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A) (B) (C) (D) CEY (F)
1 - 1A1490-20751 SHAFT L CMP,SD.CLTCH 1 1 1
2 - 1A1490-20761 SHAFT R CMP,SD.CLTCH 1 1 1
3 - 1A1105-24490 PLATE,CLTCH.OUTR.ARM 2 2 2

I 31 . 1A2050-24500 ARM, CLUTCH 2 N .0

(B=F030588 )

4 - 1A1580-26030 SPRING 20.5 L,TORQUE 1 1 1
5 - 1A1580-26040 SPRING 20.5 R,TORQUE 1 1 1
6 - 1E4440~-26200 RETAINER,SIDE CLUTCH 2 2 1
7 - 1A1811-27250 FORK L CMP.,SD.CLTCH 1 1 1
8 . 1A1811-27300 FORK R CMP.,SD.CLTCH 1 1 1
9 - 22417-200120 COTTER PIN 2.0X12 2 2 10
10 B 24311-000100 0-RING 1A P-10.0 2 2 10
11 - 26367-080002 U-NUT M 8 2 2 10
12 - 26476~060142 BOLT M 6X 14,.TAPPING 2 2 10

NO70446



U + 98.03.18
9 . FENDER | 1013 | Q@ . FENDER
f¢1p12) (A)=YK&82 (D)=
B + (B)=YK882 (E)=
NPC-2436 )= (F)=
REF. LEV. 0  PART NO. DESCRIPTION QrTY I P/UA R
NO. (A) (BY (C) (D) (E) (F)
1 . 1A2040-32100~1 FENDER L COMPL. 1 1 0
1 2 . 7A2049~32110  FENDER R PLAS. 1 1 0
3 . 26107-080122 BOLT M 8% 12 PLATED 6 6 5

NO70447

NO70447



PO + $8.03.18
20 . TIRE(ADDITIONAL ITEM) | 1014 | 20. TIRE(ADDITIONAL 1 TEM)
[(1012) | (A)=YK682 ()=
4ol + (B)>=YK882 (E)=
10 NPC-2436 = (Fr=
: REF. LEV. 0 PART NO. DESCRIPTLON Q' Ty I P/UA R
NO. (A) (B €C) (D) C(ED (F)
6 1 . 1A2049-30140  FLANGE COMP.,WHEEL 1 P
I o1-1 . 1A2049-30141  FLANGE COMP.,WHEEL 1 R O
(B=FO30613 )
7 11 2 . 1A2040-31310  TIRE L W/WHEEL 3 T a
3 ) 1A2040-31360  TIRE W/WHEEL R 1 1
4 .. 1A2040-31090  VALVE TR&12 2 A
5 . 26107-080182 BOLT M 8X 18 PLATED 8 5 (1
6 X 26367-080002 U-NUT M 8 8 o
7 ) 1A1590-34350  PIPE,AXLE 2 T a
8 . 1E4030-35031  PIN 10X65,AXLE 2 T A
9 . 1A1290-36010  SNAP PIN 10 2 s (1
10 i 1A1400-36050  PIN 8X55,AXLE 2 TG
11 . 22360-080000  SNAP PIN 8 2 0o A
112 . 1A2049-31300  TIRE L(FRANGE 1 0
113 .. 1A2049-30141  FLANGE COMP. ,WHEEL 1 0
I 14 .. 1A2040-31310  TIRE L W/WHEEL 1 RS
I 15 s, 1A2040-31050 TIRE 4.00-8 W/0 WHL. 1 1
117 ... 1A2040-31090 VALVE TR412 1 1A
118 ... 1A2040-31100 WHEEL 4.00-8 1 1 a
I 19 .. 26107-080182  BOLT M8X18 PLATED 4 0
1 20 .. 26367-080002  U-NUT M8 4 1a
1 21 . 1A2049-31350  TIRE R(FRANGE 1 0
1 22 .. 1A2049-30141  FLANGE COMP.,WHEEL 1 o
I 23 .. 1A2040-31360  TIRE W/WHEEL R 1 1«
1 24 1A2040-31050 TIRE 4.00-8 W/O WHL. 1 1 G
I 26 1A2040-31090  VALVE TR412 1 1
1 27 1A2040-31100  WHEEL 4.00-8 1 1
1 28 .. 26107-080182  BOLT MBX18 PLATED 4 o«
I 29 .. 26367-080002  U-NUT M8 4 1A

19(28)
13522)

13%27) 15524)

14%23)

29)

|
12(21)

{C1)IT IS AN EXCLUSIVE PART FOR THE
| YK8826G.

NO77430

REMARKS

(1)YK882G t3avI“to

[C1)IT IS AN EXCLUSIVE PART FOR THE

{ YK882G.

NO77430



e e e + 98.03.18

10 . HANDLE COLUMN{MOVE-ROUND) [ 1016 | 10 . HANDLE COLUHMN(MOVE-ROUND)

1 €1015) | (A)=YK682 )=

o + (B)=YK882 (E)=

NPC~2436 = (F)=

REF. LEV. 0  PART NO. DESCRIPTION Ty I P/UA R
NO. (A) (B) (C) (D) (EY (F)

I . 7A2039-51000 BRACKET PLAS. 1 0

1 2 . 7A2049-51000  BRACKET PLAS. 1 0

103 . 7A2049~51100  HNOL.FRAME PLAS. 11 0
4 . 1A2040-51190  SHIM 66X82X1 101 1
s . 1A2040-51250  METAL ,MOVE=-RD.CORE 101 1
6 . 1A2040-51280  SPRING 94,BELLEVILLE 1 1 1
7 . 1A2040-51310  SHIM 66X82X0.9 11 1
8 . 1A2040-51320  SHIM 66X82X0.8 11 1
9 . 1A2040-51330  SHIM 66X82X0.7 11 1
10 . 1A2040~51340  SHIM 66X82X0.2 11 1
11 . 1A2040-51350 LEVER COMP.,MOVE-RD. 1 1 1
12 . 1A2000-51450  PLATE,MV-RD.LVR.CHK. 1 1 1
13 . 1A2040-51800  GUARD COMP.,WIRE 11 1
14 . 1A2040-51900  MOLDINGS,HNDL.FRAME 101 1
15 . 1E6570~65751  GRIP,CONTROL LEVER 11 1
16 . 1A1750-90050  SCREW SX10,TAPPING 2 2 10
17 . 1A1750-90110  WASHER 5,SPRING 2 2 1
18 . 23061-070015  PIPE 7X 15 11 10
19 . 26107-080702 BOLT M 8X 70 PLATED 11 1
20 . 26116-101302  BOLT M10X130 PLATED 12 10
21 . 26116-101502 BOLT M10X150 PLATED 1 s

NO70448 22 .. 26367-080002  U-NUT M 8 1 1 10

NO70448



e + 98.03.18

11 . HANDLE | 101 | 11 . HANDLE

| (1015 | (A)=YK6B2 ()=

ol + (B)=YK882 (E)=

NPC—-2436 «cHr= (F)=

REF. LEV. O  PART NO. DESCRIPTION Qr'TY 1 P/UA R
NO. C(AY €B) (C) (DY (EY (F)
1 - 1A2000-51400 LLEVER CMP.,HANDLE LC 1 1 1
2 . 1A2000-51430  BOLT 12X125 101 1
3 . 1A2049~51500  HANDLE ASSY 101 1
4 . 1A1822-51850  COVER HANDLE 101 1
5 . 1A2040~51870  MOLDINGS,SOFT 3 3 1
6 . 192040~56220  GRIP,HANDLE 2 2 1
7 . 1E6570-65751  GRIP,CONTROL LEVER 101 1
8 . 1A2040-90100 BOLT 6X12 W/PL.WSHR. 2 2 5
9 . 22137-120000 WASHER 12,POLISHED 101 10
10 . 22217-120000  SPRING WASHER 101 10

NO70449

NO70449



12.

TRAVELING CONTROL LEVER

ENGINE
LR

NO70450

FUSONSSN + 98.03.18
| 1€02 | 12 . TRAVELING CONTROL LEVER
[€1015) | (A)=YK682 ()=
fmm il + (B)=YK882 (E)=
NPC-2436 = (Fy=
REF. LEV. PART NO. DESCRIPTION Qs Ty 1 P/UA R
NO. (A) (B) (C) (DY (E) (F)
1 . 1A1470-50200  SPRING 10X76 101 1
2 . 1A2049-55250 LEVER CMPL.,SUB-CHG., 1 1 1
3 . 1A1490-50310 PIN 6X26 1 1
4 . 1A1490-50340  SPRING,CHANGE LEVER 2 2 1
5 . 706220-52840  SD.CLUTCH LEVER L AS 1 1 1
6 . 1A2030-55050  COVER COMP.,CHANGE 1 1
6~ 1 . 1A2031-55050  COVER COMP.,CHANGE 1 R 1
(A=F010066 >
7 . 1A2040-55050  COVER COMP.,CHANGE 1 1
7-1 . 1A2050-55050  COVER COMP.,BELT 1 R
(8=F030098 )
8 . 1A2040-55101 LEVER COMP.,CHANGE 1 1
9 . 1A2040-55120  BASE COMP.,CHG.LABEL 1 1 1
1 9-1 . 1A2040-55121  BASE COMP.,CHG.LABEL 1 1 R 1
(A=F010143 ) (B=F030204 )
10 1A2040-55150  PIN,CHG.LVR.FULCRUM 101 1
1M . 1A2000-55160  FULCRUM CMP,CHG.LVR. 1 1 1
12 1A2040-55200 PLATE COMP.,CHANGE 101 1
12- 1 . 1A2040-55201  PLATE COMPL.,CHANGE 101 N
(A=F010066 )(B=F030098 )
13 . 1A2040-55350  CAP,CHANGE SHAFT 11 1
14 . 1A2009~-55400 LEVER COMP.,DEADMAN 11 1
15 . 1A2040~54251  WIRE,ACCELERATOR 10 1
16 . 1A1479-55790  ACCELERAT.LEVER 101 1
17 . 7€6220-52910  SD.CLUTCH LEVER R AS 1 1 1
18 . 1A2049-57430  BOLT M 6X 25 2 2 1
19 . 1A1811-55700 WIRE,SIDE CLUTCH 2 2 1
20 . 1A2049-55700  WIRE COMP.,MN.CLUTCH 1 1 1
20- 1 . 1A2049~55701  WIRE COMP., MN.CLUTCH 1 1 N
(A=F010036 > (B=F010058 >
21 . 1A1104-56030  SPRING,CHANGE LEVER 101 2
22 1A1105-57151  METAL,CHANGE LEVER 2 2 1
23 . 1E6570~65751  GRIP,CONTROL LEVER 101 1
24 . 1E6102-84970  BAND 140,WIRE LOCK 2 2 1
25 . 22137-060000 WASHER 6, POLISHED 1 10
26 . 22137-080000  WASHER 8, POLISHED 101 10
27 . 22137-120000  WASHER 12,POLISHED 11 10
28 22417-160100 COTTER PIN 1.6X10 101 1
29 22417-200120  COTTER PIN 2.0X12 2 2 10
30 . 22417-200150  COTTER PIN 2.0X15 1 10
31 . 22417-200180 COTTER PIN 2.0X18 101 10
32 . 22487-080400 PIN 8X 40 101 1
33 . 22857~400080  SCREW 4X8 2 2 10
34 . 26016-060122  BOLT M 6X 12 4 4 10
35 . 26107-080122 BOLT M 8X 12 PLATED 2 2 5
36 . 1E6570-65761  GRIP,CONT.LEVER RED 101 1
37 22137-060000  WASHER 6, POLISHED 2 2 10
38 . 22137-060000 WASHER 6, POLISHED 101 10
39 . 22360~060000  SNAP PIN 6 11 10

NO70450



PSR + 98.03.18

13 . ENGINE FRAME & HITCH | 1ED4 | 13 . ENGINE FRAME & HITCH
| (1ED3) | (A)=YK682 ()=
P + (B)=YKB82 (E)=
NPC-2436 = (F)=
REF. LEV. O  PART NO. DESCRIPTION arTY I P/UA R
NO. (A> (B) (C) (D) (E) (F)
1 . 1A2030~61000  FRAME COMP.,ENGINE 1 1
2 . 1A2040-61000  FRAME COMP., ENGINE 1 1
3 . 22217-120000  SPRING WASHER 2 2 10
4 . 26116-120602  BOLT M12X 60 PLATED 2 2 10
5 . 26117-120252  BOLT M12X 25 PLATED 2 2 10
6 . 26757-120002  LOCK NUT M12 PLATED 2 2 10
17 . 1A2040~61401=1 HITCH COMPL. 1 1
I 71 . 1A2049-61400  HITCH 1 N1l
(B=F030413
8 . 1A2040-61450  MOUNT COMP.,CHG.CASE 1 1 1
9 . 1A1040-81100  PIN, HITCH 1 1
I 9-1 . 1A2049-61700 PIN, HITCH 1 N1
(B=F030413
10 . 22217-120000 SPRING WASHER 2 2 10
1M . 22360-160000  SNAP PIN 16 101 10
12 . 26116-121002  BOLT M12X100 PLATED 2 2 10
13 . 1A1105-16001  SPRING,MN.CLTCH LVR. 1 1 1
14 . 1A2060-61501  STAND COMPL. 101 1
15 . 1A1120-62060  PIN,STAND FULCRUM 11 1
16 . 22137-080000 WASHER 8, POLISHED 101 10
17 . 22417-200180 COTTER PIN 2.0X18 1 10
I C1)REF.NOS. 7-1 & 9-1 ARE EXCLUSIVE
| PARTS FOR THE YKBB2G(GREECE).
———————————————— REMARKS +
(1)ZA%HN0.7=1 b 9-1 )\ YK8B2G(F“yoP) [(1)REF.NOS. 7=1 & 9-1 ARE EXCLUSIVE

tADINELTNA | PARTS FOR THE YK8B2G(GREECE).

NO70451



: PO, + 98.03.18
14 . BELT COVER | 1E05 | 14 ., BELT COVER
| €C1EQ3) | (A)=YK682 ()=
o + (B)=YK882 (E)=
NPC-2436 cor= (F)=
REF . LEV. © PART NO. DESCRIPTION QA'TY 1 P/U A R
NO. CA) (BY (C) (D) (E) (F)
1 - 1A1810-10401 RETAINER COMP. ,BELT 2 2 1
2 . 1A2040-13250 RETAINER,CLUTCH WIRE 1 1 1
YK 682 3 . 1A2030-62000  COVER,BELT 1 1
I 3~ 1 . 7A2039-62000  COVER,BELT PLAS., 1 N O
(A=F010336 )
4 . 1A2040-62000 COVER,BELT 1 1
5 . 1A2030~62101 COVER COMP.,BACK 1 1
6 - 1A2040-62101 COVER COMP, ,BACK 1 1
7 - 1A2030-62150 STAY COMP._ ENGINE 1 1
i7
8 - 1A2040-62150 STAY COMP._,ENGINE 1 1
9 . 1A2000-62300  KNOB,BELT COVER 101 1
10 . 1A2040-62300 STAY ,MOUNTING 1 1 1
11 . 1A2060-62400  NUT 8X4S 11 1
12 . 1A2030-62500  STIFFENER 1
12- 1 . 1A2030-62501 STIFFENER 1 N 1
(A=F010036 )
13 . 1A2020-83330  SEAT 15X5X50 101 1
14 . 22137-100000  WASHER 10,POLISHED 1 10
15 . 22217-080000 SPRING WASHER 8 101 10
16 . 22217-100000 SPRING WASHER 10 1 10
17 . 26013-080164  BOLT M 8X 16 1 20
18 . 26016-080124 BOLT ™M 8X 12 2 2 30
19 . 26018-080164 BOLT M 8X 16 2 2 20
13 NO70452 20 . 26107-080162 BOLT M 88X 16 PLATED 2 2 5
21 - 26107-080162 BOLT M BX 16 PLATED 3 3 5
22 . 26107-080162 BOLT M 8X 16 PLATED 2 2 5
23 . 26107-080852  BOLT 8X85,COLLAR HD. 1 1 10
24 - 26717-100002 NUT M10 1 10

NO70452



P + 98.03.18

15, BONNET | 1606 | 15 . BONNET

[ C1E03) | (A)=YK682 ()=

i + (B)=YK8E2 (E)=

NPC-2436 cH= (Fr=

REF. LEV. 0  PART NO. DESCRIPTION Q'TyY 1 P/UA R
NO. (A) (B (C) (D) (E) (F)
1 . 1A2040-64100  MASK, FRONT 1 1
2 . 1A2049~64200  COVER, REAR 1 1
3 . 1A2000~64210  WASHER 6X19X1.0 1 10
4 - 1A2000~64220  SCREW 6X16 11 1
5 . 1E4320-99120  BOLT 6X16,CRHM. 2 2 5

NO70453

NO70453



16,

ELECTRICAL PARTS

NO70454

98.03.18

| 1E08 | 16 . ELECTRICAL PARTS

| (1EQ7) | (A)=YK682 ()=

e + (B)=YK882 (E)=

NPC-2436 (= (F)=

REF. LEV. PART NO. DESCRIPTION arTy I P/UA R
NO. (A) (BY (C) (D) (E) (F)

1 . 1A2040-83100  LIGHT COMPL. 101 1
2 .o 1A2100~83180 BULB 6V~15W/15W 101 1
3 . 1A2040-83201  CORD,SWITCH 11 1
4 . 1A2040-83300  SWITCH,ENGINE 1 1
5 . 1E6020-83890  CLIP 2 2 1
6 . 26107-060122 BOLT M 6X 12 PLATED 2 2 30
7 . 26107-080122 BOLT M 8X 12 PLATED 101

NO70454



- + 98.03.18

17 . LABELS | 1E09 | 17 . LABELS
{C1EQT) | (A)=YK682 (D)=
tm—— el + (B)=YK882 (E)=
NPC-2436 = (F)=
REF. LEV. O  PART NO. DESCRIPTION QrTY 1 P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 . 160602-07800  LABEL,FUEL COCK 11 1
-1, 1A2099-86360  LABEL,FUEL COCK 11 N1
(A=F010036 )(B=F010058 )
2 . 1A1750-83350 LABEL,ENGINE OIL 11 1
2- 1 . 1A2099-86820 LABEL,ENG.OIL,ITA 11 N1
(A=F010036 ) (B=F010058 )
3 . 1A2039-86111  MARK,BELT COVER 1 1
7 116 4 . 1A2049-86111  MARK,BELT COVER 1 1
4 5 . 1A2099-86200  LABEL,BELT -CVR.SAFTY 1 1 1
\ ~ \
ggzigif\[ e 5- 1 . 1A2099-86300  LABEL,CVR.SAFTY 11 N
s (A=F010036 )(B=F010058 )
Pl — 6 6 I s5-2 . 1A2199-86840  MARK,BELT CVR.CAUT'N 1 1 N
/ [ i
5 > 4 = (A=F010336 ) (B=F030518 )
B omano e e E 6 . 1A2009-86210  LABEL,MAIN CLUTCH 11
1304) 12 o 6~ 1 . 1A2009-86340  LABEL,MAIN CLUTCH 11 N
(A=F010036 ) (B=F010058 )
7 . 1A2130-86320  LABEL,FUEL TANK 101 1
LABEL. MACHINE 8 . 1A2049-86351  LABEL,HANDLE COVER 101 1
(NOT COMMERCIAL ITEM)
PR PR 9 . 1A2049-86360  MARK,SUB-CHANGE 101 1
BRI B 9- 1 . 1A2049-86361 MARK, SUB-CHANGE 1 1 N1
(A=F010036 > (B=F010058 )
10 . 1A2040~86470  LABEL,HANDLE 1
11 . 1A2049-86700  LABEL "1.0",0IL 1 G
12 . 1A1107-88130  LABEL 1
Tt 5 s 12- 1 . 1A2099-86320 LABEL,CAUTION 1
(A=F010036 ) (B=F010058 )
13 . 1A2019-86150  MARK "'C* Q1
14 . 1A2019~86170  MARK *G' 2
15 . 1A2049-86710  LABEL,OIL 3.2L &S
116 . 1A6150-92250

(B=F030423 )

I 16~ 1 . 1E1061~86610

MARK *'CE"

(B=F030463 )

1C1)IT IS AN EXCLUSIVE PART FOR THE
i YK882C.

f(2)IT IS AN EXCLUSIVE PART FOR THE
{ YK882G.
(31T IS AN EXCLUSIVE PART FOR THE

| YKBB2C/YKBB2G.
[C(4)IT IS NOT APPLICABLE TO THE
[ YK8B2C/YKB82G.

———————————————— REMARKS +
(1)YKBB2C  tI3D7 LD [¢1>IT IS AN EXCLUSIVE PART FOR THE
(2)YKB82G  ©uaDI LD | Yk882C.
(3)YKBB2C,6 B3V LD [C2)IT IS AN EXCLUSIVE PART FOR THE
(4) YKBB2C,GINFHIDLT LY | YK8B2G.
[¢3)IT IS AN EXCLUSIVE PART FOR THE
| YK882C/YK882G.
[(4>IT 1S NOT APPLICABLE TO THE
| YKBB2C/YKBB2G.

NO70455



18,

TOOLS

NO7045¢6

98.03.18

| 1E10 | 18, TOOLS

| C1EO7D (A)=YK682 ()=

[ + (B)=YK882 (E)=

NPC=2436 )= (F)=

REF. LEV. PART NO. DESCRIPTION QrTY I P/UA R
NO. (A) (B) (C) (D) (B> C(F)

1 . 1A1290-82050  SCREWDRIVER,COMBINAT 1 1 1
2 . 1A1180-83000 BAG, TOOL 1 1 1
3 . 160110-92700  BOX, SPANNER 1 1 1
4 . 28110-100120  WRENCH 10X12 1 1 1
5 . 28110-140170  WRENCH 14X17 1 1 1

NO70456



NO77429

19.

ACCESSORIES (ADDITIONAL ITEM)

vK882C

YK 3826

(B=F030523 )

B o + 98.03.18
| 1E11 | 419 . ACCESSORIES(ADDITIONAL ITEM)
| C1EOT) | (A)=YK682 ()=
b + (BY=YK882 (E)=
NPC-2436 = F)=
REF. LEV. PART NO. DESCRIPTION QrTy I P/UA R
NO. (R) (B) €C) (D) (E) (F)
11 . 1€6150~73410  WASHER 12X33X4.5 2 z 1
(B=F030005 )
12 . 1A1040-81100  PIN, HITCH 1 z A
(8=F030005 )
13 . 1A2100~-81200  WEIGHT 20,FRONT 1 z 1
(B=F030005 >
1 & . 1A1120-81250  WEIGHT 5, FRONT 1 z 1
(B=F030005 )
15 . 1A1811-88100  HARNESS,CHARGE 1 z 1
(B=F030005
Y . 7£4133-99290  JUG ASSY, OIL 1 z
(B=F030005 )
17 . 22217-120000  SPRING WASHER 1 z 10
(B=F030005 )
1 8 . 22360-160000  SNAP PIN 16 1 z 10
(B=FO30005 )
19 . 26117-121302  BOLT M12X130 PLATED 1 z 10
(B=F030005 )
110 . 26717-120002  NUT M12 1 z 10
(B=F030005 )
1 . 750070-15000  UNIVIR SAL HITCH 1 1
12 . 150090-60000  BAR,RESISTANCE 1 1
113 . 1A2049-88901 1 W o1

NO77629



————— + 98.03.18

21 . LABEL (SAFETY (ADDNL.{TEM) | 1E12 | 24 . LABEL (SAFETY (ADDNL.!TEM)

| C1EOT) | (A)=YK682 (D)=

o + (B)=YKBB2 (E)=

NPC-2436 )= (F)=

REF. LEV. O PART NO. DESCRIPTION QrTy I P/UA R
4 NO. (A> (B) (C) (D) CE) C(F)

1 2 3 11 . 1A2199-86840  MARK,BELT CVR.CAUT'N 1 1 1
X 12 . 1A2199-86700  MARK,HANDLING CAUT'N 1 1 1
= 103 . 1A2199-86720  MARK,HI-TEMP.CAUTION 1 1 1
.. m"} ' 1 4 . 1A2199-86900  MARK,ROTARY CAUTION 101 1
“___Z=J| o 4 1 5 . 1A2099-86320  LABEL,CAUTION 101 ]

o)
[ .

i

N129086

N129086



o +

(MF NO.NPC-2436) BRI *%% PARTS INDEX ##* 98.03.17 P. 1

b mm—— +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc { PART NO. DESCRIPTION CATALOG GRP. REF. LoC.
NO. NO. NO . NO . | NO. NO. NO . NO.
TA1040-43900  SFRING WASHER, ROD  NPC-2436 1 9 7003 | 1A1510-20222  GEAR 19X15 NPC-26436 4 16- 1 1007
1A1040-81100  PIN, HITCH NPC-2436 13 9 1E04 | 1A1560~20001  CASE L,TRANSMISSION NPC-2436 3 1 1006
19 2 1€11 | 1A1560-20002  CASE L,TRANSMISSION NPC-2436 3 1- 1 1006
TA1070-28160  BREATHER 10 NPC-2436 3 9 1006 | 1A1560-20011  CASE R,TRANSMISSION NPC-2436 3 8 1006
1A1104-28230  OIL SEAL 12184 NPC=-2436 7 7 1010 | 1A1560-20012 CASE R,TRANSMISSION NPC-2436 3 8= 1 1006
15 1010 | 1A1560-24200  CHAIN 3/4X46 NPC-2436 5 12 1008
TA1104-56030  SPRING,CHANGE LEVER NPC-2436 T2 21 TED2 | 1A1580-26030  SPRING 20.5 L,TORQUE NPC-2436 8 4 1511
14110516001  SPRING,MN.CLTCH LVR. NPC-2436 13 13 1E04 | 1A1580-26040  SPRING 20.5 R,TORQUE NPC-2436 8 5 1011
1A1105-23200  LINER 30X20.2X] NPC-2436 5 2 1008 | 1A1590-34350  PIPE,AXLE NPC-2436 20 7 1014
TA1105-24490  PLATE,CLTCH.OUTR.ARM NPC-2436 8 3 1011 | 1A1750-83350  LABEL,ENGINE OLL NPC-2436 17 2 TE09
1A1105-27050  PIN,CHG.FORK SHAFT  NPC-2436 7 6 1010 | 1A1750-90050  SCREW 5X10,TAPPING  NPC-2436 10 16 1016
1A1105-57151  METAL,CHANGE LEVER _ NPC-2436 12 22 1E02 | 1A1750-90110 _ WASHER 5,SPRING NPC-2436 10 17 1016
TAT107-88130  LABEL NPC-2436 17 12 TE09 | 1A1810-10401  RETAINER COMP.,BELT NPC-2436 14 1 TEDS
1A1120-43600  LINER 20X25X1 NPC-2436 4 7 1007 | 1A1811-23600  SHAFT,INTERMEDIATE  NPC~2436 5 4 1008
1A1120-62060  PIN,STAND FULCRUM NPC-2436 13 15 1E04 | 1A1811-23620  GEAR 13,BALL CLUTCH NPC-2436 5 5 1008
TA1120-81250 - WELIGHT 5, FRONT NPC=2436 19 4 TE11 | 1A1811-23630  GEAR 18 NPC-2436 5 6 1008
1A1180-83000  BAG, TOOL NPC-2436 18 2 1E10 | 1A1811-23640  DOG 18X13 NPC-2436 5 7 1008
1A1220-28290  CAP,P.T.0. NPC-2436 310 1006 | 1A1811-23641  DOG_18X13 NPC-2436 5 7- 1 1008
1A1220-64200  ROLLER, TENSION NPC-2436 2 8 T604 | 1A1811-23642  DOG 18X13 NPC-2436 5 7- 2 1008
1A1290-36010  SNAP PIN 10 NPC=2436 20 9 1014 | 1A1811-27250 FORK L CMP.,SD.CLTCH NPC-2436 8 7 1011
1A1290-82050  SCREWDRIVER,COMBINAT NPC-2436 18 1 1E10 | 1A1811-27300  FORK R CMP,,SD.CLTCH NPC-2436 8 8 1011
1A1400-36050  PIN BX55,AXLE NPC-2436 200 10 1014 | 1A1811-55700  WIRE,SIDE CLUTCH NPC-2436 T2 19 TE02
1A1470-10040  CLAMP SEAT,PULLEY NPC-2436 2 2 1004 | 1A1811-88100  HARNESS,CHARGE NPC-2436 19 5 1E11
1A1470-20090  CAP 35,0IL FILLER NPC-2436 3 4 1006 | 1A1822-51850  COVER HANDLE NPC-2436 11 4 1E01
TA1470-20530  0IL SEAL 305212 NPC-2436 6 1 1009 | 1A2000-51400  LEVER CMP.,HANDLE LC NPC-2436 K 1 1E01
1A1470~20560  CORE,AXLE NPC-2436 6 2 1009 | 1A2000-51430  8OLT 12x125 NPC-2436 11 2 1€01
1A1470-20570  SHIFTER NPC=2436 6 3 1009 | 1A2000-51450  PLATE,MV-RD.LVR.CHK, NPC-2436 10 12 1016
TA1470-20580  SPRING 41.2X26 NPC-2436 6 4 1609 | 1A2000-55160  FULCRUM CMP,CHG.LVR., NPC-2436 12 11 1E02
1A1470-20620  REAMER BOLT 8X35 NPC-2436 3 6 1006 | 1A2000-62300  KNOB,BELT COVER NPC-2436 14 9 1£05
1A1470-20832  BRACKET A,CHG.LEVER NPC-2436 7 1 1010 | 1A2000~64210 _ WASHER 6X19X1.0 NPC-2436 15 3 1E06
TA1470-20842  BRACKET NPC-2436 7 2 1010 | 1A2000-64220  SCREW 6X16 NPC-26436 15 4 TEOG
1A1470-20940  CAP 16 NPC-2436 3 7 1006 | 1A2009-55400 LEVER COMP.,DEADMAN NPC-2436 12 14 1€02
1A1470-50200  SPRING 10X76 NPC-2436 12 1 1E02 | 1A2009-86210  LABEL,MAIN CLUTCH NPC-2436 17 6 1E09
TA1479-55790  ACCELERAT.LEVER NPC-2436 12 16 1€02 | 1A2009-86340  LABEL,MAIN CLUTCH NPC-2436 17 6= 1 1E09
1A1490-20050  COVER L,PROTECTIVE NPC-2436 3 2 1006 | 1A2019-86150  MARK "C" NPC-2436 17 13 1E09
1A1490-20070 _ COVER R,PROTECTIVE  NPC-2436 3 3 1006 | 1A2019-86170  MARK 'G' NPC-2436 1714 1E09
TA1490-20180  NEEDLE K253026 NPC-2436 4 1 1007 | 1A2020-83330  SEAT 15X5X50 NPC-2436 14 13 TEQS
1A1490-20191  WASHER 20X36X1.6 NPC-2436 4 2 1007 | 1A2030-12000 PULLEY 75,ENGINE NPC-2436 1 6 1003
1A1490-20201  SHAFT,COUNTER NPC-2436 4 14 1007 | 1A2030-55050 _ COVER COMP.,CHANGE  NPC-2436 12 6 1E02
TA1490-20210  GEAR 36 NPC-2436 4 15 1007 | 1A2030-61000  FRAME COMP.,ENGINE  NPC-2436 13 1 TE04
1A1490-20310  GEAR 33 NPC-2436 5 1 1008 | 1A2030-62000  COVER,BELT NPC-2436 14 3 1E05
1A1490-20590  SPROCKET 17,AXLE NPC-2436 6 5 1009 | 1A2030-62101 _ COVER COMP.,BACK NPC-2436 14 5 1E05
TA1490-20610  REAMER BOLT B8X45 NFC-2436 3 5 1006 | 1A2030-62150  STAY COMP.,ENGINE NPC-2436 14 7 TEQS
1A1490-20751  SHAFT L CMP,SD.CLTCH NPC-2436 8 1 1011 | 1A2030-62500  STIFFENER NPC-2436 14 12 1E05
1A1490-20761  SHAFT R CMP,SD.CLTCH NPC-2436 8 2 1011 | 1A2030-62501  STIFFENER NPC-2436 14 12- 1 1EQS
TA1490-20853  SHAFT A COMPL.,FORK NPC-2436 7 3 1010 | 1A2031-55050  COVER COMP.,CHANGE  NPC-2436 12 6- 1 1E02
1A1490-20883  SHAFT B COMPL.,FORK NPC-2436 7 4 1010 | 1A2039-86111  MARK,BELT COVER NPC-2436 17 3 1E09
1A1490~20950  RETNR.PLATE A,BALL _ NPC-2436 7 5 1010 | 1A2040-12000  PULLEY 75 2,ENGINE _ NPC-2436 1 7 1003
“TA1490-20960  RETNR.PLATE B,BALL  NPC-2436 713 1610 | 1A2040-13000  TENSION COMPL. NPC-2436 2 6 1004
1A1490-50310  PIN 6X26 NPC-2436 12 3 1E02 | 1A2040-13010  ARM COMP.,TENSION NPC-2436 2 7 1004
1A1490-50340  SPRING,CHANGE LEVER NPC-2436 12 4 1E02 | 1A2040-13100  NUT,TENSION NPC-2436 2 10 1004
TA1499-23000  SHAFT,MALN NPC-2436 A 3 1007 | 1A2040-13250  RETAINER,CLUTCH WIRE NPC-2436 1% 2 e
1A1510-10000  PULLEY 185,MN.SHAFT NPC-2436 2 1 1004 | 1A2040-23010  GEAR 13 NPC-2436 4 4 1007
1A1510-20221  GEAR 19X15 NPC-2436 4 16 1007 | 1A2040-23011  GEAR 13 _ NPC-2436 4 4= 1 1p07




(MF NO.NPC-2436) 1M02 | wx%x PARTS INDEX x%xx 98.03.17 P. 2
—————— +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc | PART NO. DESCRIPTION CATALOG GRP. REF. LocC.
NO. NO. NO. NO. ] NO. NO, NO ., NO.
1A2040-23030 GEAR 24X31 NPC=-2436 4 5 1007 | 1A2049-27101 SHAFT C COMP.,FORK NPC-2436 7 14— 1010
1A2040~-23050 WASHER 27.5,TARUST NPC-2436 4 [¢] 1007 | 1A2049-30140 FLANGE COMP.,,WHEEL NPC-2436 20 1 1D14
1A2040-23060 LINER 20X27.5X1 NPC—~-2436 4 7 1007 | 1A2049-30141 FLANGE COMP. WHEEL NPC~2436 20 1= 1D14
1A2040-23210 GEAR 44 NPC-2436 5 3 1008 | 13 1D14
1A2040-31050 TIRE 4.00-8 W/0 WHL. NPC-2436 20 15 1014 | : 22 1D14
24 1D14 | 1A2049~-31300 TIRE L(FRANGE NPC-2436 20 12 1D14
1A2040-31090 VALVE TR412 NPC~2436 20 4 1D14 | 1A2049~31350 TIRE R(FRANGE NPC~2436 20 21 1014
17 1014 | 1A2049-51500 HANDLE ASSY NPC=-2436 1M1 3 1E01
26 1D14 | 1A2049~-55250 LEVER CMPL.,SUB-CHG. NPC-2436 12 2 1E02
1A2040-31100 WHEEL 4.00-8 NPC-2436 20 18 1014 | 1A2049-55700 WIRE COMP.,MN.CLUTCH NPC=-2436 12 20 1E02
27 1014 | 1A2049~55701 WIRE COMP.,MN.CLUTCH NPC-2436 12 20~ 1E02
1A2040-31310 TIRE L W/WHEEL NPC-2436 20 2 1014 | 1A2049-57430 BOLT M 6X 25 NPC=~2436 12 18 1EQ02
14 1014 | 1A2049-61400 HITCH NPC-2436 13 7= 1EQ04
1A2040-31360 TIRE W/WHEEL R NPC-2436 20 3 1014 | 1A2049-61700 PIN, HITCH NPC-2436 13 Q- 1EQ04
23 1014 | 1A2049-64200 COVER, REAR NPC=2436 15 2 1E06
1A2040-32100-1 FENDER L COMPL. NPC-2436 9 1 1013 | 1A2049~-86111 MARK,BELT COVER NPC-2436 17 4 1EQ09
1A2040-51190 SHIM 66X82X1 NPC-2436 10 4 1016 | 1A2049-86351 LABEL,HANDLE COVER NPC~2436 17 8 1E09
1A2040-51250 METAL ,MOVE-RD.CORE NPC-2436 10 5 1016 | 1A2049-86360 MARK,SUB-CHANGE NPC=-2436 17 9 1E09
1A2040-51280 SPRING 94,BELLEVILLE NPC-2436 10 6 1016 | 1A2049-86361 MARK,SUB~CHANGE NPC-2436 17 G- 1E09
1A2040-51310 SHIM 66X82X0.9 NPC-2436 10 7 1016 | 1A2049-86700 LABEL "1.0",0IL NPC=-2436 17 11 1EQ9
1A2040-51320 SHIM 66X82X0.8 NPC-2436 10 8 1016 | 1A2049-86710 LABEL,OIL 3.2L NPC=-2436 17 15 1E09
142040-51330 SHIM 66X82X0.7 NPC-2436 10 9 1D16 I 1A2049-88901 NPC-2436 19 13 1E11
1A2040-51340 SHIM 66X%X82%x0.2 NPC=-2436 10 10 1016 I 1A2050-24500 ARM, CLUTCH NPC—-2436 8 3~ 1011
1A2040-51350 LEVER COMP.,MOVE-RD. NPC-2436 10 11 1016 | 1A2050~55050 COVER COMP.,BELT NPC=2436 12 7= 1E02
1A2040~51800 GUARD COMP.,WIRE NPC-2436 10 13 1016 | 1A2060-61501 STAND COMPL. NPC~2436 13 14 1EQ4
1A2040-51870 MOLDINGS,SOFT NPC-2436 11 5 1E01 | 1A2099-86200 LABEL,BELT CVR.SAFTY NPC-2436 17 5 1E09
1A2040-51900 MOLDINGS ,HNDL.FRAME NPC-2436 10 14 1016 | 1A2099-86300 LABEL,CVR.SAFTY NPC-2436 17 5= 1E09
1A2040-564251 WIRE,ACCELERATOR NPC-2436 12 15 1E02 | 1A2099-86320 LABEL,CAUTION NPC-2436 17 12~ 1E09
1A2040-55050 COVER COMP.,CHANGE NPC=-2436 12 7 1E02 | ’ 21 5 1E12
1A2040-55101 LEVER COMP.,CHANGE NPC-2436 12 8 1EQ2 | 1A2099-86360 LABEL,FUEL COCK NPC=-2436 17 1= 1E09
1A2040-55120 BASE COMP.,CHG.LABEL NPC-2436 12 9 1E02 | 1A2099-86820 LABEL,ENG.OIL,ITA NPC~2436 17 2- 1E09
1A2040-55121 BASE COMP.,CHG.LABEL NPC-2436 12 9~- 1 1E02 | 142100-81200 WEIGHT 20,FRONT NPC-2436 19 3 1E11
1A2040-55150 PIN,CHG.LVR.FULCRUM NPC=-2436 12 10 1EQ2 | 1A2100-83180 BULB 6V-15W/15W NPC-2436 16 2 1E08
1A2040-55200 PLATE COMP.,CHANGE NPC-2436 12 12 1E02 | 1A2130-86320 LABEL,FUEL TANK NPC~2436 17 7 1EQ09
1A2040-55201 PLATE COMPL.,CHANGE NPC-2436 12 12- 1 1E02 | 1A2199-86700 MARK,HANDLING CAUT'N NPC~2436 21 2 1E12
1A2040~55350 CAP,CHANGE SHAFT NPC=-2436 12 13 1E02 | 1A2199-86720 MARK, HI-TEMP,CAUTION NPC-2436 21 3 1E12
1A2040-61000 FRAME COMP.,ENGINE NPC-2436 13 2 1EQ04 | 1A2199-86840 MARK,BELT CVR.CAUT'N NPC-2436 17 5= 1E09
1A2040-61401~1 HITCH COMPL. NPC-2436 13 7 1E04 | 21 1 1E12
1A2040-61450 MOUNT COMP.,CHG.CASE NP(C-2436 13 8 1EQ4 | 1A2199-86900 MARK,ROTARY CAUTION NPC=2436 21 4 1E12
1A2040-62000 COVER,BELT NPC~2436 14 4 1E05 | 1TA6150~-92250 NPC=2436 17 16 1E09
1A2040-62101 COVER COMP.,BACK NPC-2436 14 6 1E05 | 1E1061-86610 MARK "CE" NPC-2436 17 16- 1E09
1A2040-62150 STAY COMP., ENGINE NPC=2436 14 8 1EQ05 | 1E4030-35031 PIN 10X65,AXLE NPC=2436 20 8 1014
1A2040~62300 STAY, MOUNTING NPC-2436 14 10 1E0S { 1E4070~-79020 KEY 5X5X30 NPC-2436 2 3 1004
1A2040-62400 NUT 8X45 NPC-2436 14 11 1E05 | 1E4150-16060 WASHER NPC-2436 1 1 1003
1A2040-64100 MASK, FRONT NPC-2436 15 1 1E06 | 1E4320-99120 BOLT 6X16,CRHM. NPC=2436 15 5 1E06
1A2040-83100 LIGHT COMPL. NPC-2436 16 1 1TE08 | 1E4440-26200 RETAINER,SIDE CLUTCH NPC~-2436 8 6 1011
1A2040-83201 CORD,SWITCH NPC-2436 16 3 1E08 | 1E6020-25340 SPACER 9X28X4.5 NPC-2436 1 9- 1003
1A204640-83300 SWITCH,ENGINE NPC-2436 16 4 1E08 | 1E6020~83890 CLIP NPC-2436 16 5 1EQ8
1A2040-86470 LABEL,HANDLE NPC-2436 17 10 1E09 | TE6050-63110 COLLAR 10.5%X28X%3.2 NPC-2436 1 1= 1003
1A2040-90100 BOLT 6X12 W/PL.WSHR. NPC-2436 11 8 1E017 | 1E6102~84970 BAND 140,WIRE LOCK NPC-2436 12 24 1E02
1A2041-12010 V BELT SA42 NPC=2436 1 12- 1 1003 | 1E6150-56040 SPRING NPC~2436 7 8 1010
1A2049-20400 SHAFT COMPL,FINAL NPC-2436 5 1M1 1008 | 16 1010
1A2049-24000 AXLE NPC-2436 6 6 1009 | 1E6150~73410 WASHER 12X33X4.5 NPC-2436 19 1 1E11
1A2049-27100 SHAFT C COMP., FORK NPC-2436 7 14 1010 | 1E6310-36190 WASHER 8.5X35X4.5 NPC=-2436 1 8 1003




(MF NO.NPC-2436) [ 1M03 | *x% PARTS INDEX **x 98.03.17 3
Lt +

PART NO. DESCRIPTION CATALOG REF. Loc PART NO. DESCRIPTION CATALOG LoC.
NO. NO. NO . NO. NO .
1E6570-65751 GRIP,CONTROL LEVER NPC~2436 15 1016 160610-01690 PLUG, DRAIN NPC-2437 1803
7 1E01 1803
23 1E02 NPC~2438 1 1€03
1E6570-65761 GRIP,CONT.LEVER RED NPC-2436 36 1E02 1€03
150090~-60000 BAR,RESISTANCE NPC~2436 12 1E11 160610-03050 BREATHER ASSY NPC~-2438 2 1C04
104200-59170 GASKET 12 NPC=-2437 8 1B03 160610~-04201 BOLT M 8X 53 NPC-2437 1 1803
13 1B0O3 160610-04910 NUT M14 NPC-2437 5 1807
NPC-2438 1 5 1C03 160610-55100 STRAINER NPC-2437 6 1808
19 1€03 NPC-~2438 7 1€¢10
106990-44660 BAND, HOSE NPC-2437 6 28 1808 160610-55470 PIECE NPC~2437 6 1808
NPC-2438 7 30 1¢10 NPC~2438 7 1€10
114250-14400 ROD, PUSH NPC=-2437 5 12 1807 160610-56150 GASKET, CARBURETOR NPC-2437 4 1806
NPC-2438 5 12 1¢07 7 1809
114250-45310 COLLAR NPC-2437 6 1 1808 160610~56610 GASKET NPC-2437 7 1809
NPC-2438 7 1 1€10 160610-56630 PIN, FLOAT NPC~2437 7 1809
114252-13800 PIPE ASSY, EXTERNAL NPC-2438 4 17 1C06 NPC-2438 8 1C11
114252-13910 CLAMP NPC-2438 4 18 1C06 160640-56850 SEAL NPC-2437 7 1809
114252-13950 BOLT M 6X 8 PLATED NPC-2437 4 13¢C 1806 NPC~2438 8 1C11
19 1B06 160641-76570 SCREW, CENTER NPC~2438 6 1¢08
NPC-2438 4 14 1C06 160664-66220 SPRING, RETURN NPC-2437 8 1810
114252~13960 SCREW 6X 25 NPC-2438 4 19 1€C06 NPC—2438 9 1€12
114270-01600 PARALLEL PIN 8X12 NPC-2438 1 6- 1 1€03 160667-56750 SCREW, ADJUSTING NPC=-2437 7 1B09
114370-45350 BOLT, FAN CASE NPC-2438 7 29~ 1 1C10 NPC-2438 8 1€11
114770-61600 SEAL, OIL NPC-2437 8 34 1810 160670-66350 COLLAR NPC=2437 8 1810
NPC~2438 9 38 112 NPC~2438 9 1€12
124060-77680 CLAMP 10 NPC-2437 6 32 1808 160690-02220 0IL SEAL TC25416 NPC-2437 1 1803
NPC-2438 7 34 1c10 1803
135210-61090 LEAD NPC~2438 9 19 112 160690-03050 BREATHER NPC~2437 2 1BO4
160110-01870 PLUG, RUBBER W/SCREW NPC-2437 1 23 1803 160690~-11010 HEAD ASSY, CYLINDER NPC-2437 2 1804
NPC-2438 1 25 1€03 160690-11100 VALVE, INTAKE NPC-2437 2 1804
160110-02220 SEAL, OIL NPC~2438 1 7 1€03 160690-11110 VALVE, EXHAUST NPC~2437 2 1804
15 1C03 160690-11120 SPRING, VALVE NPC-2437 2 1804
160110-92700 BOX, SPANNER NPC-2436 8 3 1E10 160690-11180 RETAINER, SPRING NPC~2437 2 1804
160120~56670 SCREW NPC~2438 8 3 1C11 160690-11200 ARM, ROCKER NPC=-2437 2 1804
160120-76940 WASHER NPC-2437 8 9 1810 160690-11220 PIVOT, ROCKER ARM NPC-2437 2 1804
NPC=-2438 9 10 112 NPC-2438 2 1C04
160210-56610 WASHER NPC-2438 8 13 1C11 160690-11221 PIVOT,ROCKER ARM NPC=-2438 2 1C04
160260-76620 KNOB, STARTER NPC~2438 6 17 1c08 160690-11270 BOLT NPC-2437 2 1804
160310-56980 SPRING, CHOKE NPC=-2437 7 15 1B09 NPC~2438 2 1C04
160310-56990 BALL, STEEL NPC-2437 7 16 1809 160690-11271 BOLT NPC~2437 2 1804
160341-01950 PIPE NPC=-2437 9 40 1B12 NPC~2438 2 1C04
NPC=2438 6 21 1€08 160690~-11280 NUT M6X 0.5 NPC=-2437 2 1B04
21- 1 1C08 NPC=-2438 2 1c04
160393-55050 GASKET, TANK CAP NPC-2437 6 11 1808 160690-11290 PLATE, GUIDE NPC-2437 2 1B04
NPC~2438 7 11 1€10 160690-11300 BONNET NPC~-2437 2 1804
160460-56940 JET, PILOT NPC~2438 8 9 1¢11 160690-11310 GASKET, BONNET NPC=-2437 2 1804
160490~14200 TAPPET NPC~-2437 5 11 1807 160690-12261 SPACER, AIR CLEANER NPC-2437 4 1806
160520-66291 SPRING NPC-2437 8 22 1810 160690-13200 GASKET, MUFFLER NPC-2437 4 1B06
NPC-2438 9 23 1€12 160690-14560 SPRING, DECOMP, NPC-2437 5 1807
160590-21210 GEAR, IDLE NPC~2437 5 17 1807 160690~14570 SPRING, DECOMP. NPC-2437 5 1B0O7
160592-56670 BODY, FLOAT CHAMBER NPC-2437 7 21 1809 160690~21201 GEAR, CRANKSHAFT NPC~2437 5 1807
160602-07370 LABEL, AIR CLEANER NPC~-2437 3 5 1805 160690~22300 PIN, PISTON NPC~2437 S 1807
NPC-2438 3 5 1c05 160690-45011 FAN NPC=2437 9 1B11
160602-07800 LABEL ,FUEL COCK NPC-2436 17 1 1EQ9 160690-45200 COVER, CYLINDER NPC~2437 9 1811




(MF NO.NPC-2436) 1M04 | *%% PARTS INDEX ##w 98.03.17 P. 4
—————— +

PART NO. DESCRIPTION CATALOG GRP. REF. LocC | PART NO. DESCRIPTION CATALOG GRP. REF. LoC.
NO. NO. NO. NO. | NO. NO. NO. NO.
160690-45210 COVER, REAR NPC-2437 9 14 1B11 | 160690-78230 CORD, STOP NPC=~2437 9 6A 1B11
160690~45211 COVER, REAR NPC-2437 9 14~ 1 1811 | NPC=-2438 6 27A 1C08
14- 2 1B11 | 160690-78531 COIL, IGNITION NPC-2437 9 6 1B11
160690-55140 BOLT, FAN CASE NPC~2438 7 29~ 2 1C10 | 160690-78532 IGNITER NPC~2437 9 6~ 1811
160690-55460 . DAMPER, FUEL TANK NPC-2437 6 21 1808 | 160692-04310 BOLT M6X143 NPC=~2437 2 1 1B04
NPC-~2438 7 21 110 | 160692-07370 LABEL, AIR CLEANER NPC-2437 3 6 1805
160690-55461 DAMPER, FUEL TANK NPC-2438 7 21- 1 1¢10 | NPC-2438 3 7 1€05
160690-56160 SPACER NPC~2437 7 37 1B09 | 160692-12500 CLEANER ASSY, AIR NPC-2437 4 2 1806
160690-59400 PROTECTOR, PIPE NPC-2437 6 31 1B08 | 160692-12510 BODY ASSY NPC~2437 4 3 1806
160690-61300 SPINDLE, GOVERNOR NPC~2437 8 2- 1 1B10 | 160692-12520 ELEMENT ASSY,AIR CL. NPC-2437 4 4 1806
NPC-2438 9 2= 1 1€C12 | 160692-12530 SUMP, OIL NPC-2437 4 S 1B06
160690-61301 SPINDLE, GOVERNOR NPC-2437 8 2 1B10 | 160692-12540 RING NPC-2437 4 6 1806
NPC-2438 9 2 1C12 | 160692-12920 NET NPC~2437 4 8 1806
2- 2 1C12 | 160692-13511 MUFFLER NPC-2437 4 13A 1806
160690-61310 SHAFT, GOV. LEVER NPC=-2437 8 3 1B10 | 160692-13520 MUFFLER ASSY NPC-2437 4 13 1806
NPC~2438 9 3 1C12 1 160692-13530 COVER, MUFFLER NPC-2437 4 14 1806
160690-61311 SHAFT, GOV. LEVER NPC-2438 9 3- 1 1€C12 | 160692-13600 COVER, ELBOW NPC=2437 4 138 1806
160690~61450 WASHER NPC-2437 8 4 1B10 | 160692-13750 DUCT ,EXHAUST NPC~2437 4 15 1B06
NPC-2438 9 4 1C12 | 160692-13820 GASKET, TAIL PIPE NPC-2437 4 17 1806
160690-61600 GEAR ASSY, GOV. NPC-2437 8 5 1810 | 160692-13850 SCREW M 5X 8 NPC-2437 4 18 1B06
NPC-2438 9 5 1C12 | 160692-14051 CAMSHAFT ASSY NPC-2437 5 1 1807
160690-66010 SPRING, GOVERNOR NPC-2437 8 1 1B10 | 160692-45110 CASE, FAN (RED)(50) NPC=-2437 9 12 1811
160690-66011 SPRING, GOVERNOR NPC-2437 8 11- 1 1B10 | 160692-55300 COCK ASSY, FUEL NPC-2437 6 14 1808
160690-66111 BASE ASSY, CONTROL NPC-2437 8 18 1B10 | NPC-2438 7 14 1C10
160690-66140 BASE ASSY, CONTROL NPC-2437 8 19 1810 [ 160692-55421 PLATE NPC=-2437 6 20 1808
160690-66141 BASE, CONTROL NPC=-2437 8 19- 1 1810 | NPC-2438 7 20 1€10
160690-66142 BASE, CONTROL NPC=-2437 8 19~ 2 1B10 | 160692-56560 VALVE, NEEDLE(RUBBER NPC-2437 7 39 1809
160690-66143 BASE, CONTROL NPC-2437 8 19- 3 1B10 | 160692~56620 0-RING NPC-2437 7 28 1809
160690-66180 LEVER ASSY, GOVERNOR NPC=-2437 8 28 1810 | NPC-2438 8 29 1C11
160690-66200 LINK, THROTTLE NPC-2437 8 31 1B10 | 160692-56700 SEAL, RUBBER NPC~-2437 7 33 1809
NPC-2438 9 35 1C12 | 160692-56710 SCREW NPC-2437 7 8 1809
160690-66210 - SPRING, TENSION NPC-2437 8 32 1B10 | 160692-56730 BOLT NPC-2437 7 23 1809
NPC-2438 9 36 1C12 | 160692~56760 BODY, COCK NPC-~2437 7 29 1809
160690-76050 STARTER ASSY, RECOIL NPC-2437 9 18 1811 | 160692-56770 HOSE NPC-2437 7 34 1809
160690-76250 STARTER ASSY, RECOIL NPC-2437 9 19 1811 | NPC-2438 8 31 1¢C11
160690-76510 CASE, STARTER NPC-2437 9 20 1811 | 160692~-56800 SEAL, RUBBER NPC-2437 7 32 1809
160690-76520 REEL NPC-2437 9 21 1811 | 160692-56900 ROD, CHOKE NPC-2437 7 40 1809
160690-76530 GUIDE, RATCHET NPC-2437 9 25 1811 | NPC~2438 8 37 1C11
160690-76540 SPRING, SPIRAL NPC-2437 9 26 1811 | 160692-59350 PIPE, FUEL OIL NPC-2437 6 29 1808
160690-76550 WASHER, THRUST NPC-2437 9 28 1811 | 160692-66051 LEVER ASSY, CONTROL NPC-2437 8 13 1810
160690-76560 SPRING, FRICTION NPC~2437 9 27 1811 | NPC~2438 9 13 1€12
160690~76580 PLATE, FRICTION NPC-2437 9 24 1811 | 160692-66101 CONTROL ASSY NPC~2437 8 12 1810
160690-76590 PULLEY, STARTER NPC-2437 9 36 1B12 | 160693-76050 STARTER ASSY, RECOIL NPC-2437 9 18~ 1811
160690-76620 KNOB, STARTER NPC-2437 9 33 1812 | 160693-76250 STARTER ASSY, RECOIL NPC-2437 9 19~ 1811
160690-76630 ROPE, STARTER NPC=-2437 9 32 1B11 | 160693-76510 CASE, STARTER NPC~2437 9 20~ 1811
160690-76800 RATCHET NPC-2437 9 22 1811 | 160693-78071 MAGNET ASSY,FLYWHEEL NPC-2437 9 4 1811
160690-76810 PIN, RATCHET NPC=~2437 9 23 1B11 | 160693-78510 ROTOR NPC~-2437 9 S 1811
160690-76820 SHAFT NPC=-2437 9 29 1811 | 160693-78620 COIL, LAMP NPC-2437 9 6B 1811
160690-76830 CAP, KNOB NPC~2437 9 34 1812 ] NPC~2438 6 28 1C08
160690-76840 PLATE, SLIDE NPC-2437 9 35 1B12 | 160698-01330 GASKET, CYL. HEAD NPC-2437 1 9 1803
160690-78010 PLUG, SPARK NPC-2437 9 1 1B11 | 160698-07350 LABEL NPC-2437 3 7 1B05S
NPC~2438 6 22 1¢08 '} NPC-2438 3 6 1¢C05
160690~78020 PLUG, SPARK NPC=~2437 9 1- 1 1811 | 160698-22010 PISTON W/RINGS NPC=2437 5 20 1807
NPC=-2438 6 22- 1 1C08 | 160698-56020 CARBURETOR NPC-2437 7 1 1809




(MF NO.NPC-2436) 1M05 | *%% PARTS INDEX #*xx% 98.03.17 P. 5
------ +

PART NO. DESCRIPTION CATALOG GRP. REF. Loc }  PART NO. DESCRIPTION CATALOG GRP. REF. LOC.
NO. NO. NO. NO. | NO . NO. NO. NO.
160698-56520 VALVE, THROTTLE NPC=-2437 7 3 1809 | 160790-45210 COVER, REAR NPC-2438 6 3 1¢c08
160698~56530 VALVE, THROTTLE NPC-2437 7 6 1809 | 160790-56150 GASKET, CARBURETOR NPC-2438 8 33 1C11
160698-56540 JET, PILOT NPC~2437 7 7 1809 | 160790-56160 INSULATOR,CARBURETOR NPC~2438 8 35 1C11
160698-56550 SHAFT, THROTTLE NPC~2437 7 14 1809 | 160790-66010 SPRING, GOVERNOR NPC~-2438 9 11 1C12
160698-56560 LEVER, CHOKE NPC=-2437 7 17 1809 | 160790~76050 STARTER ASSY, RECOIL NPC-2438 6 7 1¢08
160698-56570 NOZZLE, MAIN NPC~2437 7 22 1B09 | 160790~-76590 PULLEY, STARTER NPC=-2438 6 18 1C08
160698-56580 JET, MAIN NPC~2437 7 25 1809 | 160790-78500 ROTOR NPC-2438 6 26 1c08
160699-45010 FAN, COOLING NPC-2437 9 11- 1 1B11 | 160790-78511 COIL, IGNITION NPC~2438 6 27 1C08
160699-45200 COVER, CYLINDER NPC=-2437 9 13- 1 1B11 | 160790~-78512 IGNITER NPC-2438 6 27 108
160700-78040 CAP, PLUG NPC-2437 9 2 1811 | 160792~-04310 BOLT M 6X159 NPC-2438 2 3 1C04
NPC-2438 6 23 1C08 | 160792-12500 CLEANER ASSY, AIR NPC-2438 4 1 1C06
160700~78050 TERMINAL, PLUG NPC-2437 9 3 1B11 } 160792-12510 BODY, AIR CLEANER NPC=2438 4 2 1€06
NPC-2438 6 24 1C08 | 160792-12720 ELEMENT NPC~2438 4 3 1C06
160700-78720 GROMMET NPC-2437 9 9 1811 | 160792-12780 PIPE NPC-2438 4 5 1C06
NPC~2438 6 30 1C08 | 160792-12900 CAP, INTAKE NPC~2438 4 7 1C06
160702-56720 RING NPC-2437 7 31 1B09 | 160792-12920 NET NPC-2438 4 9 1C06
NPC-2438 8 25 1C11 | 160792-13500 MUFFLER NPC-2438 4 12 1C06
160708-07260 MARK,CAUTION NPC-2437 3 4 1805 | 160792-13530 COVER, MUFFLER NPC-2438 4 13 1C06
NPC-2438 3 4 105 | 160792-13560 MUFFLER NPC~2438 4 12~ 1C06
160710-01760 CAP, W/LUB.OIL GAUGE NPC=-2437 1 18 1B03 | 160792-45110 CASE, FAN (RED) (50) NPC-2438 6 1 1C08
160710-03190 PIPE, BREATHER NPC~2438 2 2 1C04 | 160792-55150 GUAGE, FUEL NPC-2437 6 13 1B08
160710-23201 BOLT, ROD NPC-2437 5 30 1807 | NPC-2438 7 13 1€10
160710-55061 CAP ASSY, FUEL TANK NPC-2437 6 4 1808 | 160792-55160 GAUGE, FUEL NPC-2437 6 13~ 1808
NPC-2438 7 4 110 | NPC-2438 7 13- 1C10
160710-55360 RING NPC=-2437 6 16 1B08 | 160792-55900 GUIDE,F.TANK(RED:50) NPC-2437 6 23 1808
NPC~2438 7 16 1€10 | NPC-2438 7 23 1€10
160710-55370 GASKET NPC~2437 6 17 1B08 | 160792-55920 COVER,SIDE (RED)(50) NPC=-2437 6 24 1808
NPC~2438 7 17 1C10 | NPC-2438 7 24 1€10
160710-55381 STRAINER, FUEL NPC~2437 6 18 1808 | 160792-55950 SCREW 5X8,CRPHM, NPC=2437 6 25 1808
NPC-2438 7 18 1€10 ] NPC~2438 7 25 1€10
160710~-55382 FILTER NPC~2437 6 18- 1 1B08 | 160792~56010 CARBURETOR ASSY NPC~2438 8 1 1C11
NPC~2438 7 18- 1 1C10 | 160792-56430 BODY, FLOAT NPC-2438 8 23 1C11
160710-55390 BOWL, STRAINER NPC-2437 6 19 1B08 | 160792-56520 VALVE, CHOKE NPC~2438 8 6 1C11
NPC-2438 7 19 1C10 | 160792-56530 SHAFT, THROTTLE NPC-2438 8 10 111
160710~78710 CLAMP, CORD NPC-2437 6 33 1808 | 160792-56540 RING NPC~2438 8 11 1C11
9 39 1B12 | 160792-56550 SPRING NPC-2438 8 12 1C11
NPC-2438 6 29 108 | 160792~56560 NOZZLE, MAIN NPC~2438 8 15 1C11
29- 1 1C08 | 160792-56570 JET, ENRICHMENT NPC~-2438 8 16 1C11
7 26 1C10 | 160792-56580 GASKET NPC-2438 8 17 1€11
160730-56880 HOSE D5/3 NPC-2438 8 36 1C11 | 160792-56590 BOLT NPC-2438 8 18 1C11
160762-12870 CAP, INTAKE NPC-2437 4 7 1806 | 160792-56600 GASKET NPC-2438 8 24 1C11
160763-12600 GROMMET, AIR CLEANER NPC-2437 4 9 1B06 | 160792-56610 BOLT NPC~2438 8 27 111
NPC~-2438 4 6 1C06 | 160792-56620 JET, MAIN AIR NPC-2438 8 28 111
160769-56620 FLOAT ASSY NPC~2437 7 12 1B09 | 160792-56630 BODY, CHAMBER NPC-2438 8 30 1C11
160790-01330 GASKET, CYL. HEAD NPC~2438 1 11 1C03 | 160792-56640 SCREW NPC~2438 8 32 1C11
160790-11010 HEAD ASSY, CYLINDER NPC-2438 2 4 1C04 | 160792-56670 VALVE, NEEDLE(RUBBER NPC-2438 8 38 111
160790-11011 HEAD ASSY, CYLINDER NPC-2438 2 4= 1 1C04 | 160792-59350 FUEL PIPEC(A) NPC~2438 7 31 1C10
160790-11100 VALVE, INTAKE NPC-2438 2 9 1C04 | 160792~59360 PIPE, FUEL NPC-2438 7 32 1€10
160790-11110 VALVE, EXHAUST NPC-2438 2 10 104 | 160792~59400 PIPE, PROTECTIVE NPC-2438 7 33 1C10
160790-14560 SPRING, DECOMP. NPC-2438 5 8 1C07 | 160792-66110 CONTROL ASSY NPC-2438 9 12 112
160790-22010 PISTON ASSY NPC=-2438 5 21 107 | 160792-66120 BASE ASSY, CONTROL NPC=-2438 9 18 1€12
160790-22011 PISTON W/RINGS NPC~-2438 5 21- 1 1C07 | 160792-78061 MAGNET ASSY,FLYWHEEL NPC-2438 6 25 1Cc08
160790-28010 SHAFT, BALANCER NPC~2438 5 33 1¢07 | 160798~07100 LABEL, FINGER START NPC=-2437 3 2 1805
160790-45110 CASE,FAN (RED) (50) NPC-2438 6 1- 1 1¢08 | NPC~-2438 3 2 1C05




(MF NO.NPC-2436) 1M06 | wx% PARTS INDEX *#% 98.03.17 P. 6
—————— +

PART NO. DESCRIPTION CATALOG GRP. REF. LOC | PART NO. DESCRIPTION CATALOG GRP. REF.  LOC.
NO. NO. NO. NO. | NO. NO. NO. NO.
760802-56480  GASKET NPC-2437 7 24 1809 | 192040-56220  GRIP,HANDLE NPL-2436 K 6 TE01
160810-01740  CAP, W/LUB.OIL GAUGE NPC~2438 121 1¢03 | 22117-120000  WASHER 12 NPC-2436 2 N 1004
160810-11180  RETAINER, SPRING NPC-2438 2 12 1004 | 22137-060000  WASHER 6, POLISHED _ NPC-2436 1225 1E02
760810-23201  BOLT, ROD NPC-2438 53 1c07 | 37 1E02
160810-56150  GASKET, CARBURETOR  NPC~2438 8 34 1¢11 | 38 1E02
160810-56580  RING, CHOKE SHAFT NPC~2437 7 18 1809 | 22137-080000 WASHER 8, POLISHED  NPC=2436 1 2 1003
NPC-2438 g 19 ¢TI | 12 26 TE02
160810-56590  RING, CHOKE LEVER NPC-2437 719 1809 | 1316 1E04
160810-56620  FLOAT ASSY NPC-2438 8 14 1€¢11 | 22137-100000  WASHER 10,POLISHED _ NPC=2436 1 2- 1 1003
760810-56670  SCREW NPC-2437 7 4 1809 | 14 14 TEOS
160820-03180  PIPE, BREATHER NPC-2437 2 21 1804 | 22137-120000  WASHER 12,POLISHED  NPC~2436 11 9 1€01
160820-12770 _ SUMP, OIL NPC-2438 4 4 1c06 | 1227 1€02
760820-59390  PIPE, FUEL NPC-2437 6 30 1808 | 22137-160000  WASHER 16,POLISHED  NPC-2438 S 19- 1 1c07
160820~-78710  CLAMP, CORD NPC-2438 7 35 1¢10 | 22217-060000  SPRING WASHER 6 NPC=-2436 7 9 1010
16088056761  VALVE, THROTTLE NPC-2438 8 4 1¢11 | 22217-080000  SPRING WASHER 8 NPC-2436 1 3 1003
160890-01210  BOLT 10X 70 NPC-2438 T 10 1C03 | 317 1506
160890-11120  SPRING, VALVE NPC-2438 2 1 1c04 | 12 1006
160890-11180  RETAINER, SPRING NPC-2438 2 12- 1 1¢04 | 14 15 1E05
160890-11200  ARM, ROCKER NPC-2438 2 13 TC04 | 22217-100000  SPRING WASHER 10 NFC-2436 1 3= 1 1003
160890-11202  ARM, ROCKER NPC-2438 2 13- 1 1¢04 | 14 16 1E05S
160890-11270  BOLT,ROCKER ARM NPC-2438 2 15- 2 1¢04 | 22217-120000  SPRING WASHER NPC-2436 1110 1E01
760890-11290  PLATE, GUIDE NPC-2438 2 7 1C06 | 13 3 TEQS
160890-11300  BONNET NPC-2438 2 19 1004 | 10 1E04
160890-11310  GASKET, BONNET NPC=-2438 2 20 1004 | 19 7 1E11
760890-13210  GASKET, MUFFLER NPC-2438 4 11 1C06 | 22217-160000 SPRING WASHER 16 NPC-2438 519 Tc07
160890-14051  CAMSHAFT ASSY NPC-2438 5 1 1¢07 | 22242-000120  CIRCLIP 12 NPC-2436 2 12 1004
160890-14200  TAPPET NPC-2438 5 1 1¢07 | 22242-000150  CIRCLIP 15 NPC-2436 2 9 1004
160890-14560  SPRING, DECOMP. NPC-2438 5 8= 1 1C07 | 22242-000200 CIRCLIP 20 NPC-2436 5 8 1007
160890-21200  GEAR, CRANKSHAFT NPC-2438 5 15 1¢07 | 22252-000160  CIRCLIP 16 NPC-2437 s 27 1807
160890-21220  GEAR, BALANCER NPC-2438 s 16 1¢07 | 22252-000190  CIRCLIP 19 NPC-2438 s 28 1c07
32 T¢07 | 22312-080120  PARALLEL PIN 8X12 NPC-2437 1 4 1803
160890-22300 PIN, PISTON NPC-2438 s er 1007 | NPC-2438 1 6 1¢03
160890-45200  HEAD COVER, SIDE NPC-2438 6 2 1€08 | 22351-040008  SPRING PIN 4X 8 NPC-2438 5 35 1c07
160890-66050  SPRING, RETURN NPC-2438 9 9 1C12 | 22360-060000  SNAP PIN 6 NPC-2436 127 39 TEQ2
160890-66140  BASE, CONTROL NPC-2438 9 20 1¢12 | 22360-080000  SNAP PIN 8 NPC-2436 20 M 1014
160890-66141  BASE, CONTROL NPC-2438 9 20~ 1 1€12 | 22360-160000  SNAP PIN 16 NPC-2436 1311 1EQ4
760890-66142  BASE, CONTROL NPC-2438 9 20- 2 1¢c12 | 19 8 TETT
16089066190  LEVER ASSY, GOVERNOR NPC-2438 9 3 1¢12 | 22372-080000  SNAP PIN (JASO 8) NPC-2437 8 10 1B10
160890-76250  RECOIL ASSY NPC-2438 6 8 1¢08 | 22417-160100  COTTER PIN 1.6X10 NPC-2436 12 28 1€02
760890-76510  SPRING, SPIRAL NPC-2438 6 9 TC08 | 22417-200120  COTTER PIN 2,0%12 NPC-2436 8 9 5K
160890-76520  REEL NPC~2438 6 10 1¢08 | 12 29 1€02
160890-76530  SPRING NPC-2438 6 11 1€08 | 22417-200150 _ COTTER PIN 2.0X15 NPC-2436 1230 1E0Q2
T60890-76540 006 NPC-2438 6 12 TC08 | 22417-200180  COTTER PIN 2.0X18 NPC-2436 12 31 TEQ?
160890-76550  SPRING, BRAKE NPC-2438 6 13 108 | 13 17 1E04
160890-76570  RETAINER NPC-2438 6 15 1¢08 | 22451-060000  WIRE 0.6 NPC-2438 9 25 1¢12
T60890-76580  ROPE NPC-2638 6 16 1C08 | 22487-080400 PIN 8X 40 NPC-2436 12 32 TEQ2
160903-28020  BALL BEARING NPC-2438 1 9 1€03 | 22512-040120  KEY 4X 12 NPC-2437 5 10 1807
17 103 | 18 1807
53, TC07 | 22512-040160  KEY &4X 16 NPC-2437 519 1807
160903-56670  SCREW NPC-2437 7 5 1809 | NPC~2438 5 17 1¢07
' NPC-2438 8 5 1¢11 | 22512-040300  KEY 4X 30 NPC-2438 5 18 1¢07
T60910-66440  BOLT NPC-2438 9% 1C12 | 22512-050160  KEY 5X16,FEATHER NPC-2438 5 10 TC07
181230-56380  SPRING NPC-2437 7 9 1809 | 22512-050300 KEY 5X 30 NPC-2436 110 1003
NPC-2438 8 7 1€11 | 2 3- 1 1006




(MF NO.NPC=2436) | 1M07 | x«x% PARTS INDEX +*+*%* 98.03.17 P. 7
B +

PART NO. DESCRIPTION CATALOG GRP. REF. LocC | PART NO. DESCRIPTION CATALOG GRP. REF. LocC.
NO. NO. NO. NO. | NO. NO. NO. NO.
22512-070380 KEY 7X 38 NPC-2436 1 11 1003 | 26107-060122 BOLT M 6X 12 PLATED NPC=-2436 16 6 1E08
22550-050201 KEY 5X20 NPC-2436 4 19 1007 | 26107-080122 BOLT M 8X 12 PLATED NPC=2436 3 16 1006
22857-400080 SCREW 4X8 NPC-2436 12 33 1E02 | 9 3 1013
23061-030180 HOSE D5/3 NPC=2437 7 38 1809 | 12 35 1£02
23061-070015 PIPE 77X 15 NPC~2436 10 18 1016 | 16 7 108
23414-060000 GASKET 6, ROUND NPC-2436 3 13 1006 | 26107-080162 BOLT M 8X 16 PLATED NPC-2436 3 17 1006
23414-080000 GASKET 8, ROUND NPC-2436 3 14 1006 | 14 20 1£05
26101-062034 BALL BEARING NPC-2436 4 18 1007 | 21 105
264101-062044 BALL BEARING NPC=-2436 4 9 1007 | 22 1EQ5
24101-062050 BALL BEARING NPC-2437 1 6 1803 | 26107-080182 BOLT M 8X 18 PLATED NPC-2436 20 5 1014
14 1803 | 19 1014
16 1803 ] 28 1D14
264101-062060 BALL BEARING NPC-2438 1 8 1¢03 | 26107-080302 BOLT M 8X 30 PLATED NPC=-2436 3 18 1006
14 1C03 | 26107-080502 BOLT M 8X 50 PLATED NPC-2436 3 19 1006
16 1C03 | 26107-080702 BOLT M 8X 70 PLATED NPC-2436 10 19 1016
26101-062064 BALL BEARING NPC~2436 6 7 1009 | 26107-080802 BOLT M 8X 80 PLATED NPC-2436 3 20 1006
264101-063024 BALL BEARING NPC~2436 5 8 1008 | 26107-080852 BOLT 8X85,COLLAR HD. NPC=-2436 14 23 1£05
24101-063034 BALL BEARING NPC-2436 4 10 1007 | 26116-080402 BOLT M 8X 40 PLATED NPC-2436 1 4 1003
5 9 1008 | 26116-080452 BOLT M 8X 45 PLATED NPC-2436 3 21 1006
24101~063044 BALL BEARING NPC-2436 5 13 1008 | 26116-101302 BOLT M10X130 PLATED NPC-2436 10 20 1016
26163-205265 COLLAR 20X25X26.5 NPC-2436 4 11 1007 | 26116-101502 BOLT M10X150 PLATED NPC-2436 10 21 1D16
24190-070001 BALL 7/32 NPC-2436 5 10 1008 | 26116-120602 BOLT M12X 60 PLATED NPC=-2436 13 4 104
24190-100001 BALL 5/16, STEEL NPC-2436 6 8 1009 i 26116-121002 BOLT M12X100 PLATED NPC=-2436 13 12 1E04
7 10 1010 ] 26117-040088 BOLT M 4X 8 PLATED NPC-2437 7 26 1B09
17 1010 | 8 17 1810
24311~000100 0-RING 1A P-10.0 NPC~2436 8 10 1011 | NPC-2438 8 22 1C11
24311-000180 0-RING 1A P-18.0 NPC-2437 1 20 1803 | 9 17 1€12
NPC~2438 1 23 1C03 | 26117~-040257 BOLT M 4X 25 NPC-2437 8 23 1810
24421-173208 SEAL TC17.32 08, OIL NPC-2436 4 12 1007 | 23~ 1810
24421-203508 SEAL TC20 35 08, OIL NPC~2436 4 13 1007 | NPC-2438 9 26 1C12
25122~-004201 V-BELT SP.A—42H NPC=-2436 1 12 1003 | 26117-040357 BOLT M 4X 35 NPC-2437 8 23A 1810
26013-080164 BOLT M 8X 16 NPC-2436 14 17 1E05 | 26117-060142 BOLT M 6X 14 PLATED NPC-2436 7 11 1010
26013-080202 BOLT W/WASHER MB8X20 NPC-2436 1 13 1003 | 26117-120252 BOLT M12X 25 PLATED NPC~2436 13 5 1EQ4
2 4 1004 I 26117-121302 BOLT M12X130 PLATED NPC-2436 19 9 1E11
26016-060122 BOLT M 6X 12 NPC-2436 12 34 1€02 | 26206~-100452 BOLT M10X45 NPC-2436 1 4~ 1003
26016-060124 BOLT 6X12 W/L.W. NPC-2436 2 5 1004 | 26216~-080182 STUD M 8X 18 PLATED NPC-2437 2 15 1804
26016~-080124 BOLT M 8X 12 NPC~2436 14 18 1E05 | NPC~2438 2 18 1C04
26018-080164 BOLT M 8X 16 NPC-2436 14 19 1E05 | 26347-060002 U-NUT 6 NPC—2437 8 26 1810
26106-060082 BOLT M 6X 8 PLATED NP(C~2437 6 26 1B08 | NPC~2438 9 29 112
9 37 1812 I 26366-060002 NUT M 6 NPC~2437 8 30 1810
NPC-2438 6 19 1C08 | NPC-2438 9 34~ 1C12
7 27 1C10 | 26366-080002 NUT M 8 NPC~2437 4 21 1806
28 1C10 ! NPC~2438 4 16 1C06
26106~-060102 BOLT M 6X 10 PLATED NPC=2437 6 26- 1 1BO8 | 26367-060002 NUT M 6 NPC~2437 9 30 1B11
NPC-2438 7 27- 1 .1¢10 | NPC~2438 9 34~ 112
26106-060122 BOLT M 6X 12 PLATED NPC=-2438 6 20 1¢08 | 26367-080002 U-NUT M 8 NPC-2436 3 22 1006
26106-060202 BOLT M 6X 20 PLATED NPC-2437 2 18 1804 | 8 11 1011
26106-060252 BOLT M 6X 25 PLATED NPC-2438 9 34 1€12 | 10 22 1016
26106-060352 BOLT M 6X 35 PLATED NPC=2437 2 19 1804 | 20 6 1014
NPC-2438 2 21 1C04 | 20 1014
26106~080122 BOLT M 8X 12 PLATED NPC-2437 4 20 1B06 | 29 1D14
NPC-2438 4 15 1C06 | 26476-060142 BOLT M 6X 14,TAPPING NPC-2436 7 12 1010
26106-080302 BOLT M 8X 30 PLATED NPC=2438 1 24 1¢03 | 18 1010
26107-060122 BOLT M 6X 12 PLATED NPC-2436 3 15 1006 | 8 12 1011




(MF NO.NPC=2436) 1M08 | #x% PARTS INDEX ##% 98.03.17 P. 8
—————— +
PART NO. DESCRIPTION CATALOG GRP. REF. LOC | PART NO. DESCRIPTION CATALOG GRP. REF.  LOC.
NO, NO. NO. NO. | NO. NO. NO. NO.
26L76-060142  BOLT M 6X 14,TAPPING NPC-2437 8 33 TB10 | 760790-21700  CRANKSHAFT ASSY NFC-2438 5 13 1co7
9 15 1B11 | 760790-22500 RING SET, PISTON NPC-2438 5 23 1c07
16 1B11 | 760790-22501  RING SET, PISTON NPC-2438 5 23~ 1 1¢07
17 1811 | 760790-23700  ROD ASSY, CONNECTING NPC~2438 5 29 1c07
41 1B12 | 760792-01501  COVER, CRANKCASE NPC-2438 112 1003
NPC-2438 6 4 1C08 | 760792-55701  TANK ASSY, FUEL NPC=2438 7 2= 1.1¢10
5 1C08 | 760792-55703  TANK,FUEL(WHITE) (14) NPC-2438 7 2= 2 1C10
6 1008 | 760792~55720  TANK,FUEL(WHITE:14) NPC-2438 7 2 1¢10
31 1008 |
31- 1 1c08 |
9 37 1c12 |
26476-060252  BOLT M 6X 25,TAPPING NPC=2437 1. 22 1803
& 27 1808 |
9 38 1812 |
NPC-2438 6 32 1¢08 |
33 1c08 |
729 1C10 |
26476-060302  BOLT M _6X 30,TAPPING NPC-2437 9 10 1811 |
26657-060002  CAP NUT M 6 NPC-2437 AN 1806
NPC-2438 4 10 1006 |
26717-080002  NUT M 8 NPC-2436 1 5 1003 |
323 1006 |
26717-100002  NUT M10 NPC-2436 1 5- 1 1003
14 24 1E05 |
26717-120002  NUT W12 NPC-2436 19 10 1TE1T |
26737-160002  NUT M16 NPC-2438 5 20 1c07
26757-060002  LOCK NUT M 6 PLATED NPC-2437 8 27 1810 |
NPC-2438 9730 ¢z |
26757-120002  LOCK NUT M12 PLATED NPC-2436 13 6 1E04 |
28110-100120  WRENCH 10X12 NPC-2436 18 4 1610 |
28110-140770  WRENCH 14X17 NPC-2436 18 5 1E10
29610-000650  CLAMP, SPEED 065 NPC-2437 9 7 1811
29610-000950  CLAMP, SPEED 095 NPC-2437 9 8 1811 |
NPC-2438 6 34 1008 |
7A2039-51000  BRACKET PLAS. NPC-2436 10 1 1016
7A2039-62000  COVER,BELT PLAS. NPC-2436 14 3- 1 1E0S
7R2049-32110  FENDER R PLAS. NPC-2436 9 2 1013
7A2049~51000  BRACKET PLAS. NPC-2436 10 2 1016 |
7A2049~51100  HNDL,FRAME PLAS. NPC-2436 10 3 1016
7C6220-52840  SD.CLUTCH LEVER L AS NPC-2436 12 5 TE02
7C6220-52910  SD.CLUTCH LEVER R AS NPC-2436 12 17 1E02
7E4133-99290  JUG ASSY, OIL NPC=2436 19 6 1E11 |
750070-15000  UNIVIR SAL HITCH NPC-2436 19 11 1TETT |
760690-01500  COVER ASSY, SIDE NPC~2437 110 1803 |
760690-21702  CRANKSHAFT COMP NPC=2437 5 14 1807
760690-23700  ROD ASSY, CONNECTING NPC-2437 5 28 1807
760692-55720  TANK,FUEL(CREAM) (21) NPC-2437 6 2~ 1 1808 |
760692-55721  TANK, FUEL(WHITE) (14) NPC=2437 6 2- 2 1808
760692-55722  TANK,FUEL(WHITE) (14) NPC-2437 6 2= 3 1808
760698-01560  BLOCK ASSY, CYLINDER NPC=2437 1 1 1803
760698-22500  RING SET, PISTON NPC-2437 5 22 1807
760698-22501  RING SET NPC-2437 5 22- 1 1807
760698-55700  TANK ASSY, FUEL OIL NPC-2437 6 2 1808
760790-01560  BLOCK ASSY, CYLINDER NPC=-2438 1 1 1¢03

TOTALCITEM=

636) (REF .=




WWW.PlanDeGraissage.ORG



-

BY€9-9.£9-90:1°1
NVAVI ‘1 ZE8-0EG WIVSO My-Bliy ‘yoeweleyn ‘ze-|

‘TLT O ANIWNGIND I TYHNLINIIHOY HYWNYA ,






